
\ _~ . A'. , ..

-I
::0
»
()
-I
o
::0

-
~
0 :wr
0

I

-I
0 ;an
w~

><
w '-'

I - '2:r
~.~

-
7c

g~
01:1-

J ~ -.
"t:::=:J

~

--~

I t:t+ go
- '4

O'c:J
e-

O
e_ dB

~

"U
Q)..,
r+
(J)

()
o
0­
CD



No. 1
11§1·.··~· !.tji

,',
m~';; fJl!j ~,~,

Q'ty ;S'tan(laI'A;' ; Remarks

2 MDOOO268

4 MM406228

MM406235

MM406242

MM408143

8 MM406217

MM408173

2 25 MF665538

2 45 MF665543

MM408171

. MM408200,-,

MM40B205

\ MM408221

MM~082~i':]'"
'L

6 MB x22 MF2,40054

3 M8x16 MF241251

"-,-,'

'8.•. _ MF472404
;.->. -.

40.': MF665511

2 8 x9 MS'47"1I04

2 8 x 13 I0.8471105

12 x 9 MS471110

3 PTI/4 MS661121

.'MM408160

MM408161

MM408162

MM408163

MM408211

MM408216

1 8. x 10 MM408240

6 -MIl x 28 MFI01311

6 MI2 MF450407

MM409226

2 MM409990

4 MIl x 25 MFIOOllO

O:"Y, ,?:~:LJL­

PIN, dowel
:--'_JL-, ~1 !-'
SEAL, side

j/1 !-", *1./V v"";;./v 7'-:/
GUIDE, oil level gauge

:--'_./V, *1 JL-
SEAL, oil

:--'~Y,?: 7099 ~7 ABBY
CYLINDER BLOCK SUB ASS1y

,J'./V L "";;7 1) Y9" *-\'" 9/

BOLT, bearing cap
"";;7l}Y9" *-\'"9/ AB8Y
BEARING CAP ASS'Y
*-\'" 9/, :--,_1) Y9"

CAP, sealing
*-\'" 9/. :--,_1) Y9"

CAP, sealing
:--'-\'"7 ~, 71 !-0JL-

SHAFT, idle
7-;(, *1 JL- :--'_./V

CAS,E, oil seal
jJ;:;<'7C7 L *1./V :--'_JL-

qA.S~ET, oil seal

'7''V-'-'L 7PY~

;:PL:A,.TE~ front
.'_jJ:i.'-'r':l'~; 70y:!- /v-~

'GASKET, front plate

,r-./V!-; '1 "'.Y1" 7.eY7JL-!-o,_
BOLT,'washer assembled

,r-./V~, 'l ':1:--'1" 7.e;-,7"JL-!-"
BOLT, washer assembled

o:"Y, ,?:~:L./V

PIN, dowel

'/79" ':x. 7 .A ...~y:--,,, Y

PLub, expansicn

7':1:--'Y fl', / ':I 7
BUSHING, knock

77:--,y:7, /':19
BUSHING, knock

7"7:--'Yfl', /77
BUSHING, knock

/79". r-"'~

PLUG, taper

"";;71)Yfl' .e,;J~, 17Y 1 :--'1"7!- STD
BEARING SET, crankshaft STD

"";;71)Yfl' .e':l~,77Y'J, ':--'1"7~_ O.25U8
BEARING SET, crankshaft' O. 25 US

"";;71)y;7' .e':l.Lc''J7Y7 :--'-\'"7 ~ O.5QUS
BEARING S.ET, crankshaft Q" 50 US

"";;7 1),:;"fl' .*,':I L 'J7Y'J~-\,"7 ~ O.75UB
BEARING SET, crankshaft 0; 75 US

/v_ F... , I)-\,:

PLATE"'rear
jJ;:;<.-:r',;J.~. '~-\': /v_}
GASKET, rear plate

o:"Y, "/ ;'.1
PIN, knock

,r- JL- ~

BOLT

'7 ,;J '-'-\'". X7'I):/1/
WASHER, spriIig

7'-:/. *1JL- v"";;JL­
GAUGE, oil level
"!i";f<-~, :L;..':/;..'

SUPPORT, engine

,r- JL- t
BOLT5660- 01 0_0 110- 0

5650- 040_ 9990-0

5650- 040- 9226-0

5660-045-0407-0

5660-010-1311-0

5660- 066-5511-0

56~0-040-8226-0

5660-024::0054-0

5660-024_1251_0

5650- 040_ 8240-0

5661-047-1104-0

5650- 040_ 8216-0

5650- 040_ 82 11- 0

l'lB ~~ :::(.,.. F·): .' C'-,f.,

Parts Code';"

5650- 040-8163- 0

5650- 040-8162-0

5650-040-8161-0

5661-047-1105-0

5650-040-8160-0

5650- 040_ 6235-0

5650- 040- 6242-0

5661-066-1121-0

5650- 040- 8173-0

5663- 000_ 2. 680-0

5661-047-1110-0

5650- 040- 8143- 0

5650- 040_ 62 17-0

5650- 040_ 6228-0

5q50-040_ 8171-0

56:50~046--820()~'0'

5650-040,- 8205 ~O:

5650-040~8;21-0

5660-047_2404_0

. '·5 660- 066-5538-0'

5660~:066-5543-0

1-23

1-22

1-21

1-20

I-

I- 2

1- 3

1- 4

I- S

1- 6

1- 7

1- 8

1- 9

1-10

1-11

l-1Z

1-13

1-14

1-15

1-16

1-17

1-18

1-2.4

1-19

~1:fj1l!=-l5­

Ref No.

1If---7

~31

1-2

11

~23

o• 7

7

24

25---~

77':/7 -r-A 7--j\;-7°
CRANK CASE GROUP

e<---29

No.1
Fig. 1

30

1---llI
20

II

~ \J
.11 •

!l'J
14 (\\

13 r
20

1



-~-~-- -- - ---

MF240051

'Ii ~
Remarks

4

MM408304

MD000312

No.2

MD000318

MM409235

MFI00064

MF240051

MM406420

MM406421

MM408230

MM408235

MM409230

MM408321

MS661123

K7910460

K7910451

MF400682

K9413390

MS450035

MF450405

MF430005

MF241257

MF402565

18

M8

PTI/Z

MB x 16

M8 x45

M8 x 16

M8

M8 x22

M8

M8 x 30

M8 x 40

~.ll. :ttr
Standard

4

4

8

Z

3

15

1~ ~
Q'ty

i5'R :g
Name .

;;<,!J ::; !-"
STUD

-T::; r
NUT
'7::; "'"'" ;;<,71) Y9'
WASHER, spring

'7::;"'"",7 V -Y

WASHER, plain

77:7', 7"-"~

PLUG, taper

¥N!-, '7,,/"'"" 7-eY7.n.-!-"
BOLT, washer assembled

¥Nr, '7::;"'"" 7-eY7.n.-1-'
BOLT, washer assembled

;;<,11::;1-'
STUD

*1k "'y ABSY
OIL PAN ASSry

jJ;;t.?"--;J~,:t1)V ~'V-;/77J1"

GASKET, oil drain plug

779', *1 N "'1.'-:--
PLUG, oil drain

jJ.;t.7"/~, *1 N ..':y

GASKET, oil pan

>f(N~, '7 ::;"'"" 7-eY7JL-!-'
BOLT, washer assembled

"'7 I) Y:7', .:=.- I-'.n.­
BEARING, needle

"'7~ Y:7', .:=._!-";t.­
BEARING, needle

7-.;t., #-\'"-
CASE, gear

tf.;t.7::;!-, #1'- 7-.;t.
GASKET, gear case

"'?~Y:7', ~y7 #1'- "'7~Y:7'

HOUSING, pump gear bearing

jJ.;t.7"/!-, ..,?~y9'
GASKET, housing
1J~~-, .<t1J1.- ~y7

COVER, oil pump
jf:;,.IJ"::; L *1J1.- ~y"1' 1J"~­

GASKET, oil pump cover
",_JIo, *1J1o
SEAL, oil

¥ JIo r
BOLT

l~IH'R ::J - I'
Parts Code

5660- 024- 0051_ 0

5650-040_ 8230-0

5650- 040- 8235-0

5650- 040- 9230- 0

5650-040_ 8321-0

5663-000_ 3120-0

5650- 040- 8304-0

5650-040-6421-0

5650- 040- 9235- 0

5650- 040- 64Z0- 0

5660- 040- 2565- 0

5660- 024- 0051- 0

5667 - 91 0-450 1- 0

5663-000-3180-0

5661- 066-1123-0

5661-045-0035-0

5660-024-1257-0

5669-413-3900-0

5660-040-0682-0

5667-910-4600-0

5660-010_0064_0

5660-043-0005_0

5660-045-0405-0

2-13

2-15

2-12.

2-14

2-11

2-10

Z- 1

2-18

2-19'

Z- Z

Z- 4

2-20

Z- 3

2-17

2-23

2-16

Z- 9

2-22

Z- 8

Z- 6

2-21

Z- 7

Z- 5

~ I:lHI!=-lS­
Ref No.

o

o

o

01----2
~. 3

o
o

5--i

o
o

1---1

18 9
8

4--'---1

No.2 *4 }J;/";'; 7;'; 1" =¥ -\7T - .A 7"}J; - 7'
Fig. 2 OIL PAN & GEAR CASE GROUP

14

Ul
~

~

"

12

r 13

10

1615~ 11

3



No.3
'Ii :Jt

Remarks

MD000523

MD008784

MM408535

MD020733

MM408470

MF665538

MF241280

MM409381

MM408402

MM408441

MM405450

MF241257

MD000522

MF401936

MM408462

MF665543

MM408491

MD008771

MM404316

MS661120

MF430005

MM408501

MM408480

K9644171

MIO x 20

M8

MB x 30

M8 x 25

MI2 x 98

45

PTI/8

25

MIO x 90

~Jl. :t!
Standard

2

2

3

3

6

8

2

2

2

2

8

1m ~
Q'ty

"RR

Name

':/_.JV. *1.JV
SEAL, oil

C,;I j; 'jJ~{- ABBY
ROCKER COVER ASS'Y·
J~ 17

PIPE
jJ;;<'7':1LC,;I-j] -j];{­

GASKET, rocker cover

-r,;l }

NUT
71,;1TY~ ?*-?- 7?~v,;lr

FITTING, water outlet

jJ?7,;1~ 7?}v,;I} 71,;1TY7

GASKET, outlet fitting
*tJl.>~, '7,;1,:/-y 7-l:o:Y7·JI.>}"

BOLT, washer assembled

1t-:r, ;;<.1,;1T
THERMO, switch

~""-;l7 *1Jl- 71"7
CAP, oil filler
~q7. :c.7 -/l}_if
PIPE. air breather
'J~""1". "'~:/!f' ...... ':I~• .,y.JV~

WASHER, cylinder head bolt
,,'Y:tf, :I:Yyy

HANGER, engine
,p.JV~, 'lo;>':/-y 7-eY7JVr

BOLT, washer assembled

,:/I}y?-· ..... o;>~" ABBY
CYLINDER HEAD ASS'Y

:tf1 ~", ~{JV7·

GUIDE, valve

~.yo;>/. ':/-1)Yfi
CAP, sealing

~.y 0;>/. ':/- I} yfi
CAP, sealing

jJ?7o;>~. ,:/1}Y1" ..... ':1 r
GASKET. cylinder head

",·JVL ,:/1}y1' ..... ':I~"

BOLT, cylinder head

,p.JV~, ':/1)Y1" ..... ':I~.

BOLT, cylinder head
;;<'?-,;I ~"

STUD

77fi, j"-"':'
PLUG, taper

'7 ,;I ':/ -y
WASHER

5650- 040-8462- 0

5650-040-8535-0

5661- 066-1120-0

5650- 040- 8480- 0

5663-020-7330-0

5660-024-1280- 0

5650- 040-4316-0

5650- 040-9381-0

5650- 040- 8441-0

5660- 043 -0005-0

5663-000-5220-0

5660-066-5543-0

5650- 040-8501-0

5663-008-7710-0

5663-008-7840-0

5663-000- 5230-0

l'lB .l'R ::::l - f
Parts Code

5650-040-8402-0

5650- 040- 8470-0

5660-066-5538-0

5650-040-5450-0

5660-040-1936-0

5669-644-1701-0

5650-040-8491-0

5660-024-1257-0

3-19

3-14

3-22

3- 8

3-17

3-10

3-15

3-16

3- 7

3-24

3-12

3-21

3-18

3-11

3- 4

3- 6

3-20

3- 9

3- I

3-23

3- 5

3- 3

3-13

3- 2

J!1±l#-l}
Ref No,

t
.. .,.,,,,.,.,,..,......+.... -----...J...----------...J.--.l----..I--------""'7"

6

6il 14
•

f---10

>!----19

6'-13/' 4
o

~ 5
o

4

6

® 20

1~@---15l V" ®1\-6__

17

2

No.3 Y I} ';/~'-"'Y 1"7")1;-7'
Fig. 3 CYLINDER HEAD GROUP

23--1

5



No 4•
JUl:!#-% $Jl, ::l - r " ~ 1~ ~ ;tjI ~ 1iIIi ~RR

Ref No. Parts Code Name
...... -

Q'ty Standard Remarks

1);/JI' -l:!::l'r. 1::".:» r;"- STD
4- I 5650-040- 8730- 0 RING SET, piston STD 3 MM408730

I) ;/:1' -e '.:I r. 1:::";t. rY 0.25 as
5650- 040- 8731- 0 RING SET, piston 0.25 OS 3 MM408731

I) YJ!' -e::.'L !::.';t..r y 0.50 as. 5650-040-8732-0 RING SET, piston 0.50 as 3 MM408732

"

I);..-!), ..... ',;1 r. !::';t.r y 0.75 as
5650-040- 8733-0 RING SET. piston 0.75 as 3 MM408733

I::.';>../-;..- 7=--/-' I::.',;;l, r;..' 1::':,; -c::.>'r STD
4- Z 5650- 040-870 1- 0 PISTON & PISTON PIN SET STD 3 MM408701

1::'.:>./-Y 7:.--/-· \::'.:>;!-Y 1::";..- -10::,11' 0.25 as
5650-040-8702-0 PISTON & PISTON PIN SET 0.25 as 3 MM408702

5650- 040- 8703 - 0
1::';;\/-;.- 7y!-" 1::';t." :Y ~~ -11:,;11- 0.50 as
PISTON & PISTON PIN SET 0.50 as 3 MM408703
1::";(. r,:;..' 7yr 1:::"AI-::-, 1:::';..- -10:'.:11- 0.75 as

5650- 040- 8704-.0 PISTON & PISTON PIN SET 0.75 OS 3 MM408704

:: ::::I -*;7'7-;'--!/ C 'Y I-" ABBY
4- 3 5650-040-8780-0 ,. CONNECTING ROD ASS'Y 3 MM408780

f!
5663 -00.0-7040-0

7'YL ::::1*';7."..;.--1/ c'YJo' zb4- 4 NUT, connecting rod MDOO0704

,f."1V to ::::I *;7'1-:/1/ C'Y "'. b4- 5 5650-040- 2546..'0 BOLT, connecting rod Z MM402546

-:'/1) ;/1/ .e 'Y Jo, ::::I *;7."..;.--1/ C'Y "'. STD
4- 6 5650-040-8795.0 BEARING SET, coli rod STD 3 MM408795

-:'/1);/!/ .e 'Y Jo, ::::1*;77'-;/1/ C'Y "'. 0.25 as
5 650- 040- 8796-0 BEARING SET, con rod 0.25 OS 3 MM408796

-:'/1) ;/!/ .e'Y "', ::::I;j.;77-;/1/ C'Y "'. 0.50 as
5650- 040- 8797-0 BEARING SET, con rod 0,50 OS 3 MM408797

-:'/I);/!/ .e 'Y Jo, '::J*;77-;/!/ C'Y "'. 0.75 as
5650-040-8798-0 BEARING SET, con rod 0.75 OS 3 MM408798, ~-t"-, ;77;/;7 ~-¥7 Jo

4- 7 5650-040- 6570-0 GEAR, crankshaft 1 MM406570

Ii ;77;/J ~-¥7 Jo
'4- 8 5650-040-8811-0 CRANKSHAFT 1 MM408811

/,_1), J7;/J ~-¥7 Jo
4- 9 5650-040-8820-0 PULLEY, crankshaft I MM408820

-r 'Y Jo
4-10 5660-043- 0 126-0 NUT I MI8 MF430126

'7 'Y ~ -¥, /'v_;/
4-11 5660- 045 - 0010 - 0 WASHER, plain 1 MI8 MF450010

'7 'Y ~ -¥, .:;<;/'1) ;/!/
4-12 5660-045-0410-0 WASHER, spring 1 MI8 MF450410

~-. ? 'Y 1-"77
4-13 5660-047-6215-0 KEY, woodruff Z 5 x 19 MF476215

*·)V Jo, 771*1-JV
4-14 5663-002-6200-0 BOLT. flywheel 5 MD002620

'7 'Y~-¥, ':;<;-:'~-¥JV .:;<;/'1);.--!/
4 ..;'15 5663-014-2360-0 WASHER, special spring 5 M5 MD014236

771*1- JV ASBY
4-'0-1 5650-040-8832-0 FLYWHEEL ASS'Y I MM408832

4-16
~-t"-,I);'--!/

5663-000_ 6120-0 GEAR, ring I MDOO0612

-:'/I);/!/, ¥_N
4:;;,17 5663-002- 6130- 0 BEARING, ball I MD002613

--! 4:';18
771*1-JV

5650-040_8836_0 FLYWHEEL I MM408836
;

:'-

ill
;;

-; /
c

8

----
~;0si.;'

..._---

18

1

R----5

~

~
~

~ -
""'.", -
~

6--&\)

3----111

16-~

7

2

9

No. 4 ~ - ~ .b.-\:::'~ JfJ~ - ':I Jj'jJ;-7°
Fig. 4 MAIN MOVING PARTS GROUP

11
12

10

7



No.5

MF476215

10

MM406685

MM402737

MF450405

MM406682

MD000425

MM408902

MF450006

11iIl :;If
Remarks

MM408455

MFI01297

MM406720

MM408920

MM408950

MM408909

MF241225

MM406670

MF522010

MM408962

MD016490

MM408450

MF430726

MM406731

K7631161

MD016483

MF476018

MM409240

MM402381

K7831160

MDOl6482

MD000963

MM408935

MF241251

MM314770

MM406745

K7231220

5 x 12

M8 x 16

19

MI0 x 70

Ml0

5 x 19

Ml0

Ml0

M6 x16

~Ji ~

Standard

6

2

6

3

2

6

2

6

3

3

6

6

6

6

2

2

3

12

1~ t!l:
Q'ty

~,)\,o7', 1 ;/71 1
VALVE, intake

~')v7' .:r.4'-"/-A"
VAL VE, exhaust

D. ';/ "', 7',;/Y"'­
ROD, push
;;>;7'I);/j", D.,y1J- Y"\"71-(L)

SPRING, rocker shaft (L.H.)

7-.J.,.., D.,y 1J

ARM, rocker

'7,:/Y"\", ':/- I-
WASHER, seat

D.';/n Y.y71- ABBY
ROCKER SHAFT ASS'Y

C
RR

~-Y-, /V::'Y-\' >t1.iV ;f<;//

GEAR, pressure oil pUJl'lp
--:"71);/j", ¥_.iV

BEARING, ball
--:"7 I) ;/j", ¥_JI.'

BEARING, ball

n .J.,.. Y -\' 7 ~

CAMSHAFT

~-Y-, n.J.,.. Y-\' 7 ~

GEAR, caJl'lshaft

~-,?,y"'77

KEY, woodruff

'.Name

.A71, D.-;>n

STAY, rocker

"1 1)"'-.7'l-'(AT;/j"
SCREW, adjusting

m.iVI-, 'J,;/Y.y 7"*";/7')\,0'"
BOLT, washer asseJl'lbled

7-,y L -;).y.J.,..
NUT, jaJl'l

I) ;/9", AT,y7'
RING, snap

¥.iV I­
BOLT

ffi')\,o "

BOLT

'J,;/Y.y, /v-;/
WASHER, plain

'7,y '-".y, A7'I);/j"

WASHER, spring

'7::, Y-\'

WASHER

71 "'JI.' ~-y- ASSY
IDLE GEAR ASS'Y
7',yy=,-, 71 "'JI.' ~-y­

BUSHING, idle gear
Y-\,7~, ~=,-_.:r.JI.' 1;/-;);>:.7Y;;;/ ;f<;// n.J.,..

SHAFT, fuel injection pUJl'lp caJl'l
--:"71);/9", ¥_.iV

BEARING, ball
~-Y-, ~=,--.:r.JV 1;/-;):>:.7'-";;;/ ,r,;/7' n.J.,..

GEAR, fuel injection pUJl'lp caJl'l

¥.iV", 'J,yy-\, 7-c.;/7J1.'~

BOLT, washer asseJl'lbled

4'--, -1)";/7

KEY, sunk
9 -7-1", ~~.lV7· .A/1);/j"

RETAINER, valve spring
D.::,1, ~{.iV7· .A7'I);/j" 1)7-7­

LOCK, valve spring retainer
Y_.lV, ~~)\,o7' A7A

SEAL, valVe steJl'l
.A/I);/j", "'{.lV7·

SPRING, valve

fJ. --:.. ':/ "
TAPPET

5650- 040- 9240- 0

5650- 040-8450- 0

5650- 040-2737-0

5650- 040.8455-0

5663-000_ 9630- 0

5650-040-6731-0

5660-047 - 60 18-0

5660-045_0405_0

5663- 0 16-4830-0

5650-040_ 6745-0

5663- 000- 4250- 0

5650-040- 6720-0

5650-040-8935-0

5663 - 016-4820-0

5660-010_1297_0

5660~045_0006_0

5650- 040_ 8909-0

5650- 040'- 8920- 0

5667-631-1601-0

5660- 043-0726-0

5650- 040-8950- 0

5650- 040_ 6670- 0

5650-031_ 4770-0

5650-040-6682-0

5650-040-8902- 0

5660-024_1225_0

5667-831-1600-0

5650- 040-8962-0

5660-052_2010_0

$~::::J-r

Parts Code

5660-024_1251_0

5650-040_6685_0

5660-047-6215-0

5663-016-4900-0

5650-040-2381-0

5667-231_2200_0

5-10

5-12

5:-19

5-18

5-11

5-13

5- 9

5.,.14

5-24

5.,.22 •

5-15

5.,.21

5'-25

5- 8

5-20

5-17

5- 4

5-

5-16

5- 3

5- 2

5- 6

5- 7

5- 5

.If.1:±l'111=-%
Ref No.

1
27

2726

4

33-i

f.---22

\0--19

1

32'---1

8

No. 5 ~1 ~ ';//f/~-'/Jj'JJ,;-7°

Fig. 5 TIMING PARTS GROUP

12--'1,

9



, No.6
~I±l*% JlIH'~ ::l - r- IO . ;g 1~ ~ ~Jl.

:Ii.. 'Ii #~~

. Ref No. Parts Code Name .. : . Q'ty Standard- Remarks

7,;1"'1', ::'-_N

6- 1 5651-661_1200_0 WASHER, seal 2 MK66112000
1::::>.-1/1.' 1;,u):r.'7'V:3:.-' ;f{y,/ ABBY

6- 2 5650-040-9000_0 FUEL INJECTION PUMP ASS1y 1 MM409000

.y.i. • 7';;-Y~'T;/:7

6- 3 5650-040-9020-0 SHIM, adjusting AR MM409020
. ;Y.l. , 7,;;..,7.7":/1)'
.. 5650-040-9021-0 SHIM. adjusting AR MM409021

'VA, 7';;-\"~7"Y:7

•••

5650-040-9022-0 SHIM, adjusting AR MM409022

j) '7 -. :>-.:0:.*':'-

6- 4 5650-030-4916-0 COLLAR, union 1 MM304916

¥N f
6- 5 5660-010-0055-0 BOLT 4 M8 x 20 MFIOOO55

/XN 7 y ~. /XN ¥/I.'~ ABBY
6- 6 5650-040-2971-0 NOZZLE & NOZZLE,HOLDER ASS1y 3 MM402971

jf;<.Ir ':I 1-, /XN *.fv{l"

6- 7 5666-515-4300_0 GASKET, nozzle holder 3 K6515430

*" IV f
6- 8 5660-010-1260-0 BOLT 6 M8 x 32 MFI01260

l::::>-_:r::N 1 :/Y"1':-'<):/ -'17' "'1 ASSY
6- 9 5650- 040_ 9086-0 FUEL INJECTION PIPE NO.1 ASS'Y 1 MM409086

l::",-_:r::N 1:/Y"1':-'<):/· ~~17' t1tlZ ASSY
6..:10 5650- 040-9087-0 FUEL INJECTION PIPE NO.2 ASS'Y 1 MM409087

! l::",-_:r::N 1:/Y"7':-'<):/ -'17' "'3 ASSY
6-11 5650-040-9088-0 FUEL INJECTION PIPE NO.3 ASS'Y 1 MM409088

77:/ 7'
6-12 5664-140_3600_0 CLAMP 2 K4140360

7 7 :/ 7'
6~13 5664-:-140-3700-0 CLAMP 2 K4140370

"'N ~, '7";)1':/"1' 7-1>::/7·N F
6Jl< 5660-024-1226_ 0 BOLT. washer assembled 2 M6 X 18 MF241226

l::",-_:r::N 71 N ? ASSY
6-15 5650-040-9110-0 FUEL FILTER ASS'Y 1 MM409110

l::",-_:r::N I) :fJ _:/ -'17' ASSY
6-16 5650- 040_ 9100-0 FUEL RETURN PIPE ASS'y 1 MM4091O'0

y<)1:/~

6-17 5650-010-0088-0 JOINT 2 MMI00088

7'7:/"/. $-;>;

6":18 5650- 0 10- 0089- 0 CLAMP, hose 10 MMI00089

77:/"/, $-;>;

6J 19 5661-066-0004-0 CLAMP, hose 4 MS660004

*-;>;, l::",-_:r::N

6-20 5661-_060- 2027-0 HOSE, fuel 1 6 X 180 MS602027

*-;>;, l::",-_:r::N

.,
6":21 5661-060-2059-0 HOSE, fuel 1 6 X340 MS602059

i:
:

..
,

)

.. i
i
••I.

• •••••I

- <, 12
c ~"':;+

,.
---_.-

15

19

21

19

16 18
18

18 a
18ZJ

~k

~

1::::J. - xl\;it7'71 r~ - ':I 1)\; - 7'
FUEL SUPPLY PARTS GROUP

No.6
Fig. 6

2---K

11



No.7
1m ~ ~Jl. ~ -Iml ::;!J
Q'ty Standard Remarks

MM409000

MMSOllS9

3 MMS00224

3 MM501048

3 MMS00336

3 MM501046

3 MMSOllS7

3 MMS00229

3 MMSOI098

3 MMS00360

3 MMSOO230

MMSOl160

3 MM500316

3 MMSOO438

3 MM500231

MMS01l62

2 MMSOI077

2 MMSOO234

2 MM501078

2 MMS002S0

MMSOllS2

MMSOO403

MM500ll4

AR MMSOO299

AR MMSOO309

AR MM500310

AR MMS003ll

AR MMSOO3l2

AR MM500314

AR MMSOO31S

MMS01073

MMS00431

MMSOO928

AR MMS010SS

AR MM501056

AR MM501057

AR MMS01OS8

AR MMS01OS9

14

'7 ')IY.." --"-/') ytJ'
WASHER, spring

'7~Y..,,/v-1­

WASHER, plate

--"-71).:>-,:r-7 7"1}_1;I'
SCREW, air breather

--"-7').:>-, *0_
SCREW, follow

Name

1Y~~7ygY #Y,/ ABBY
INJECTION PUMP ASS'Y
#Y/ /.~~y, ~~ ABBY
PUMP HOUSING SUB ASS'Y

--"- I- ')I ~,

STOPPER

WASHER
O/J., /v_ I­
SHIM, plate

O/J., '/v_1­
SHIM, plate

YJ., /v_ I­
SHIM, plate

YJ., /v_ I­
SHIM, plate

YJ., /v- I­
SHIM, plate

O/J., ,/v_}
SHIM, plate
YJ., /v_}

SHIM, plate
--,,-/,)y',1)3'-y

SPRING, return

1::"', --"-/') ')I ~

PIN, split

'7')1Y..,,/v-1­
WASHER, plate
--"- I- ')I /,
STOPPER
--"- I- ')I ~,

STOPPER

*.rv9'"-. 7')/") /'.rv~

HOLDER, delivery valve
--"-/I}Y'.7')/") /')\-'7"

SPRING, delivery valve
tJ--"-7~ 1-. 71)/,1) /',.rv~

GASKET, delivery valve
T~/'~ /,)\-'~ ~~ ABBY
DELIVERY VALVE SUB ASS'y
#Y,/ %VIYI- ~~' ABBY
PUMP ELEMENT SUB ASS'Y

--"- J- ')I ~,

STOPPER

--"- ~ ';I ~,

STOPPER

--,,-1)_7", ::JY I-0-)\-'
SLEEVE, control

y- 1-, --,,-/I}ytJ' 7')1/'
SEAT, spring upper

--,,-/I} y', /7Y~'"

SPRING, plunger

3'~')I I- ~~ ABBY
TAPPET SUB ASS'Y

::Iyl-0_JV 7')17 ABBY
CONTROL RACK ASS'Y
v_ I- --"-,/1}YtJ' 07
SEAT, spring lower

0 ') y'
a-RING
~y, 3'~')I I- tJ1 r­
PIN, tappet guide

'/ v - I-
PLATE

7~"'--"-TYtJ' /v_1- ABBY
ADJUSTING PLATE ASS'Y
,y.)\-' I-
BOLT

5650_ 050-1 as 6-0

5650-050_1073_0

5650-040-9000_0

5650_ 050_ 0431-0

5650- 050_ 0224-0

5650- 050-1048- 0

5650- 050- 0336- 0

5650_ 050-0928-0

5650_ 050_ 1055-0

5650-050-1162-0

5650-050_1157_0

5650- 050_ 0309- 0

5650- 050_ 0299- 0

5650-050-1159-0

5650-050-0114-0

5650- 050_1 046-0

5650- 050_ 0229- 0

5650-050_ 03 60- 0

5650-050_ 0250- 0

5650-050_1160_0

5650-050_0438_0

5650-050_1152_0

5650-050_1098_0

5650-050_0316_0

5650-050_0231_0

5650-050_0311_0

5650-050-0403-0

5650-050_1058_0

5650_ 050_ 105 7 _0

5650-050-0315-0

5650-050-1078-0

5650-050_0230_0

5650-050-1077-0

5650-050_0312_0

5650-050-0234-0

5650-050-0314-0

5650-050_0310_0

:5650 -050_1059_0

0-1

1m J'~:::l - r
No. -Parts Code

7- 2

7- 3

7- 4

7- 5

7- 6

7- 7

7- B

7- 9

7-10

7-11

7-12

7-19

7-18

7-17

7 -16

7-22

7-20

9
~}---12

©- 23e 10

25

2-~--n>-<11

13----------0
34----1
5------------eJ
6 0

/~17
16---

No.7 l::.:L - .J:JJ;1 :..-~ x 7 V 3 :..-;f-:..- 7·
Fig.7 FUEL INJECTION PUMP

20 22 21 1

13



,- •••••••• - •• - - - -. -. -. - -. - -. - •• - -. - -. - -. - - -. - •• - •• - •• - - •• - •• - •• - •• _. - 0 •• _.0 _ •• _ •• _ •• _ •• _ •• _ •• _ •• _ •• _. _ ••• _ •• _ 0 _

F

.-_.~_.-_._---_ ... --- ----- ----- ----- --.-- --- --- __ -.0- __ •__ 0 •__ •_•• _----_ ..._._-_._._------- ------------------- ------------------ -----------------

SERVICE MEMO

.------------------_.- .....-.....- __ ._---------------_._-- --------------- ---- ------------------ ----------------- ..... ---------- .. -------.

.--.-_.----_ -.. .. -- _----------_. __ ._-- -- - __ ow ._ ••• - _

. ----- ----- ------ --- --- .. -.. -.--- ---- -.. -.- .. --.

.-._.. -.- _.. ---_ ... -. ----- ---.- ----- --.- ---- -- ----.-- .. -._-._-.--.-- .. -.. -... ..... -.. _.. -.. _.. -_._ .. ----_.- ---- ---- ----- ------------------

_.. _..... -.. --_ .... ----------.--.------­ ------------------- .--.- ----. ---- -.. -. '~""'- .. -..... -._- _.. -.. _ .- .... _-._----------._---------------

'.j

i

!
""~ .~- ••••• --.---- -. ---- - ---- ---- - -- - -. - - --- -- - - _0- ---- _ - • •• _ ••••__ •• _ •• 0 _

. j
, I
... (

No.7
.5f,l±l~% lm8'R ::::J- r c 1m !J& ~JI. t! 1i ~RR

Ref No. Parts Code Name Q'ty Standard Remarks

A f ::I /~

5650- 050-1060- 0 STOPPER AR MM501060
A f ";I .. ~

5650- 050_1061_0 STOPPER AR MM501061
A f ':I .. ,

5650_050_1062_0 STOPPER AR MM501062
A f ';I .. ,

5650_050_1063_0 STOPPER AR MM501063
A f ".I ... ,

5650-050-1064-0 STOPPER AR MM501064

';-A "/1/- t-
7 -28 5650-050-1168_0 PLATE na'Ine MM501168

7-29 5650- 05 0- 0429- 0
I} ~:J' r

MM50Q429RI.VET

.. -- .._-----_. -.-.-- ------ ---- ----- ---- --
--~--------- -- --------.-----._- .... -.-- - _.- .. -- ------- -------- -------- ------._---- ----_._- ----

- --0 -.------ -- -- -- ----- -- --------- -- -- - --- ----- -

- - --- - - - - --- - - --- - - ---- - --- - - ---- - -- ---- ---- - - - ---- --- ------ --

- -- -- -- -- -- ----------------------- -- -- -

---- - ----- --- ---- -- - --- - --- - - --- - - ---- - --- - ---- -- --- - ---- - -- -------

----------------- ------- ---- ----- ---- - -- --

----------------- ----------------------------

-------------. ------------------.

---- ---- --- ------- ------------------ - -- ---- - -- -- --

.~---_._---_.------ ------ ----- ----- ---- -­ ------------------- ----- -- -- --.-- ----- -~._-

-- -- -- ------- --- ---------------- -

- --- ------ --- --- --- -------------- -------- ---------- ------ ----- - -

--- --- -------- ------------- -- -- ----- ------ -- ----- -- -- ----- -- -- ---- ------------- -

- ---------------- ------ -- -------- ------------------- --- ----- ----- -----

------ ----------- ----- - -- -
- - --- - --- - - - - - --- - -- - - - --- - ---- - -- . _.- ----- ---- --- --- -- ------ ----- --- - - _.- ----- - ---

-------_._------------- -------------- ----

------------------ ------------------ -------------------- -------- ._--------------------

,-_.-.._----_.- .. ---- ----- ---- ------ -------- --- ------

.-_..._------- --- ----- ---------- -- -- -- -- --

~ ------_. ---- -- --------------- ---- --

,--.--------------- ------ ---- --

-l--·"·--~·----------- ------ ----- ---- --------- ----- ---- ---- ----- ----- -----0.'--- - --- ---- - ..... -.--

-----------------------------------------

----------- ----------------------- ---- -_._---- -_._---------

I
II1I 15
1,11



No.8

18

'ffiIj #
Remarks

MM500137

MM500798

B~

MM402971 DENSO

MM500799

MM500910

MM500908

MM500135

MM500441

MM500136

MM500785

MM500796

MM500797

MM500786

MM500909

MM500795

MM500907

MM500787

MM300152

~.ll. ~

Standard

3

3

3

3

3

3

3

3

3

3

AR

AR

AR

AR

AR

AR

AR

AR

1m ~
Q'ty

'7 :l/ Y'"
WASHER

'7:l/Y-¥

WASHER

'7 :l/ Y'"
WASHER

'7 :l/ Y .,.

WASHER
'7 :l/ Y'"

WASHER

'7 ,;J Y"'r

WASHER

? ;;i Y -y

WASHER

? ;;i ::-- -y

WASHER

Name

'7 :l/ Y .,.

WASHER
/;;(/V ABBY
NOZZLE ASS'Y

/X~ 7~V /x~ *~~ ABBY
NOZZLE &: NOZZLE HOLDER ASS'Y

¥T-
BODY
ey,7"v;:-,y-y
PIN, pressure

;;<.7'I):/9'.7 V :>,Y-v
SPRING. pressure

=::I/ JV

NIPPLE

T:;I t. I) 7-=:YjI'
NUT, retaining

l::·---"l.71;;<.11;/7­
PIECE, distance
7 '7 :Y ':/

FLANGE

Jm8'R::::l-f
Parts Code

5650- 050- 0785-0

5650- 050- 0787-0

5650- 050- 0441-0

5650- 050-091 0-0

5650- 050- 0 135-0

5650-050- 0795-0

5650- 050- 0796-0

5650- 050-0 13 6-0

5650- 050-0907-0

5650- 050-0909-0

5650-050- 0798-0

5650- 050- 0 137-0

5650-050-0786-0

5650-050-0908-0

5650-050-0797-0

5650-050-0799-0

"~:!5'650-030-0 152-0

8- ']

8- 8

8- 5

8- 4

8- 6

8- 2

8- 3

8-

8- 0-1 5650-040-2971-0

'JtfB:J:%
11'Ref No.

1l---7

---2

-u "
'- ./, ----r- 10

@--9

'-.........--111----4

/ Xlv?;';· J" /;(lv*lv~f'
NOZZLE & NOZZLE HOLDER

5,----1

1---'1

6---....f'..__?

No.8
fig. 8

17



2Q

No.9
1~ iJ& ~.ll. *! -Ii ~
Q'ty: Standard Remarks

l'viK99200001

MK99300140

MM401080

MM407DOO

MM407010

MM407020

MM407026

MM407027

MM407030

MM407035

MM409142

MM409150

MM409151

2 K8712630

K96511Bl

K9652011

3 M6x 10 MFZ41222

5 M6 x 14 MF241224

M6 MF430724

2 MB M~430725

2 MB MF450405

7 MF52000Z

" .1 M6 MS450034

¥N~, "':1 7.e-~· -c.-;J~

BOLT; high speed set
jJ~{T .!7;r..1 r ABBY
GOVERNOR WEIGHT ASS'Y
A71T4~:7 ':/~7~ ABBY
SLIDING SHAFT ASS' Y
jf~{T ,v ..{_ ABBY
GOVERNOR LEVER ASS'Y
7.7"1)Y:7,1'1 c:;.o~·

SPRING, tie rod
C -;J 1-', 1'1
ROD, tie

':/~7 ~"jJ"{7

SHAFT; governor
v~{.:.., jJ"'T 7.7"1) Y:7

LEVER, governor spring
Ae~~' ::>y!-o_N v ..{_ ABBY
SPEED CONTROL LEVER ASS'Y

'1J"'-. 1'1 C:;.o r'
COVER, tie rod

jJ7.7 -;J ~. j] ..,-

GASKET. cover

I::'y. :7JV-7' r'
PIN, gr ooved
v~{_ (C). jJ~{T

LEVER (C), governor
A/'I) Y:7, jJ~{T

SPRING, governor
¥JVr, '7:;.o':/~ 7-c.Y7N~·

BOLT, washer assembled

¥JVr, '7:;.0':/1" 7-eY7N~'

BOLT, washer assembled

T-;J r. ;/l"A

NUT, jam

7:;.0 1-, ;/~A

NUT. jam

'7-;J':/~, 7./'I)Y:7
WASHER, spring

o 1) y :7
O-RING

'7 -;1':/-'(, /'v_y
WASHER, plain

;;'1'N, ,:/-I)y:1'

METAL, sealing

" 1 -\'
WIRE

5650- 040- 9150-0.

5669- 652- 0101-0

Jm£::l-f"
Parts Code

5651-992-0000-1

5669-651-1801-0

5651-993- 0014- 0

5660-052-0002-0

566B-712-6300-0

5660-043- 0725- 0

5660- 043- 0724-0

5650- 040-1080-0

5660- 024-1224-0

5660:" 024-1222-0

5650-040-7010 -0

5650- 04q-- 9142-0

5650- 040-7000-0

5650- 040.-7030,,'Q

5 650-040- 702~-O

5650- 040- 91,51-0

5650-040-7020- 0

5650-040-7035::'0

5650_040_7027_0

5661- 045-0034-0

5660-045-0405-0

9- 3

9- 4

9- 5

87

6

~/---1

No. 9 jJJ'-rJ~- 'Y "'lv-"/"
fig. 9 GOVEIlNOR PAUS GRQUP

12

15

21

11

20

19



MD701786

No.l0

MD001405

1i #
Remarks

MK66U4000

MD701788

MM407l71

MF241224

MM407121

MD001404

MF430728

MM409l95

MM407170

MM407145

MF450405

MM407141

MD701787

MD407120

MFI01268

MM407142

MD030790

MM409250

MS450035

MM409215

MF520012

MM407125

K9665400

MD000268

MI4

PTI/4

M8

18

M8 x 65

~.li.:m

Stan:qard

.M8

4

3

4

2

11 Jil
Q'ty

'J ." ,., --y, "" _)v
WASHER, seal

*1N "11)-Y ABBY
OIL SCREEN ASS'Y
-J-,:/ 1-, "/-'rA

NUT, jaJl'l

*1N 7"1/,:/""-,\" ;;r..1."T ABBY
OIL PRESSURE SWITCH ASS'Y

:Name

>f{kF, 'J . ." ",,--y 7-l1: Y 7.11- V
BOLT, "washer assembled

'J." ""--Y, "7"1) yff

WASHER, spring

'7." ""-'\". 7"1/-Y
WASHER, plain

*1.11- 7-jNdi' ASBY
OIL FILTER ASS'Y

*1N #>'7" ABBY
OIL PUMP ASS'Y
7"7;/'/-\",1/1)-7

PLUNGER, relief
7"'71/
PLUG
jJ;;r..7"',11-

GASKET
1::'Y. F»:x.;v
PIN. dowel
>f{T'-, *1;v ~Y7"

BODY, oil pUJl'lp
*1;v ~Y7" p-? ASBY
OIL PUMP ROTOR ASS'y
j)~;'-. *1;v ,p.y7"
COVER, oil pump
"7"9YI/,I/I)-7
SPRING. relief
o 9 Y ;?"
a-RING
7"'71/, 7"-~;'

PLUG, taper

jJ;;r..7.,,1-. *1k ¥Y/ >f{f­
GASKET. oil pUJl'lp body
,,1::'-1-' j.-? 1-'1)7'y :>-=." I­
SPEED METER DRIVEN UNIT
~'Y, "71)yl/
PIN, spring
"9-7, "~'-I-' j.-? l-'I)7'y q!-\'"­

SLEEVE, speed meter driven gear

o 9 Y 1/ (B)
O-RING (B).
<¥~_, ;;r..1::'- 1-' j.-? 1-~1)7'y

GEAR, speed meter driven
o 9 ;..' .?'
O.,RING
.7"1/- 1-, ~.,,*';..'ff

PLA.TE, locking

*• .11- I-
BOLT

5663-701-7870-0

5 ~50-040-7171-0

5660-052- 00 12--0

5650-040- 9250--0

5669- 665 -4000_0

5651- 661-1400-0

5650- 040_ 9215-0

5650-040-7121-0

5663- 00 1-4820- 0

5663-701_ 7 880- 0

5650-040-7170-0

5663- 70 1-7860-0

5661-066-1121-0

"" " l"RP RJ:I ::J - I·

Parts Code

5650- 040-9195-0

5650- 040-7145-0

5663-030-7900-0

5663-000- 2 680-0

5650- 040-7142-0

5663-001-4050- 0

5663 -407 -1200-0

5663-001-4040- 0

5650-040-7141-0

5661-045-0035-0

5660- 043 - 0728-0

5650- 040- 7125-0

5660-045_0405_0

5660-010-1268-0

5660-024-1224-0

22

7
6

©~-14

~13
......--12

~16

2--9

3~

8-1
1-----e.

10~

9
5

11

26--e

CJ
"

\I)
~

~
Cj

@il Cj

No~10. }V:1' IT~-7~ /j'/,:':"":I /j'j\;-7°
Fig.10.LU8IUCATING .PARTS GROP

24~--

21
I

1
1

1

1

III
1111 \1



24

No.ll
1milll: m .~ . .'Ii ;f,f
Q't Standard Remarksy

K9674400

K9674051

4 M6 x 12 MF241223

MM409300

MM407420

3 M8 x45 MFI01264

M8 x 60 MFI01267

4 M8 MF450405

4 M8 MS450035

MM409305

MM408Z60

MM408270

13 Ms660004

MS660004

MM408265

Name
"RR

77:/.7- IJyf/
FAN, cooling
7"-9, 'J;t-fJ >f.y"/
PULLEY, water pump
"".IV t. 'l,,::..-..,. 7+.;/7]V V
BOLT, washer assembled
r);t-fJ #:.--7 ABBY
WATER PUMP AS5 1y
jJ.;<lfoy t. 1)*-11 :f.;r;1

GASKET, water pump
>R k t
BOLT
,p. II-' ~

BOLT
'7""'-'1'. -"-7"1)yt!'
WASHER, spring

'J ,,""-y, 7'v-:.­
WASHER, plain

-':kt.77 Y

BELT, fan

9;'l'fyt. ?*-fJ ~·v-y

JOINT, water drain
?;t-fJ )-"1/-:/ *--"- ABBY
WA,TER DRAIN HOSE ASS'y
77://. *-;:>..
CLAMP, hose
1;7://. *-.:>:.
CLAMP, hose
17://, ?;t-fJ ,,"1."_Y *_;;r..
CLAMP, water drain hose

5660-010-1267-0

5650-040-8260-0

5650-040-8270-0

$,ll,::J r
Parts Code

5650-040-7420-0

5650-040- 8265-0

5650-040- 9305-0

5661-045-0035-0

5661-066-0004-0

5669-674-0510-0

5669-674-4000-0

5660-024-1223-0

5660-045-0405-0

5650-040-9300-0

5660-010-1264.0

5661-066-0004-0

2

1- 3

1- 1

1- 4

l±f?jj!:%
ef·No.

t

5

4

If-15

10
1

~o. 11 7 :"'-1) ';/ /j/" - 'y /j' JI" - 7' .
fig.p COOLING PARTS GROUP

r

I
II

111
1

\

L\ 1

1 ,1
II i 11



No.12

26

MF430005

MM408551

1i ~
Remarks

MFI01263

MF434005

MM408580

MM408541

K9644171

MF401936

MFI01259

MM408571

MM408566

MM408576

MF101269

MM408563

5 MB X 30

1 MB x40

2 MB x70

4 MS"X25

MB

B MB

1~ ~ ~Ji~'
"Q'tYSta.naard

jJA1r7~

GASKET

1;/71~ .... .:::.*NJ-' ASBY
INTAKE MANIFOLD ASS'y

"17'
PIPE
jf7.I,r,,~, -(:-'717 .... .=*JV~.
GASKET. intake manifold

"':17. 1Yv:l'~

PIPE, inlet
jJX9"7r. 1;--v::, I- A17"
GASKET. inlet pipe
.... .=.*)1; r', :r.~,/_.A. I­
MANIFOLD, exhaust
jf;>;?"::1 r. ::I.oJr-:/-x" .... ~*J!;-J-.
GASKET. exhaust manifold

,J<JVI-

BOLT
>t.1 N I-
BOLT
m' JV I-
BOLT
7..? ':I ".
STUD
.,. 7 f
NUT

-j- ':l I-
NUT

5650-040- 8576-0

56?O-010-1269-0

5660-040-1936-0

5660-043-0005-0

5660-043-4005-0

5650-040- 8571-0

5650-040-8551-0

Parts Code

5650- 040-8580-0

5650-040-8563- 0

5669- 644·1710. 0

5650-040-8541-0

5660-010-1259-0

5660-010-1263-0

5650-040-8566-0

8 a 1

7

l~0

\
• DOa

0

9 13

2

~
10

o

4

No~12.'(";,.;.of-i7-/ !,';:t:. ¥v·':i~;~::':'~~.:' p;::i~:"~5r
Fig.J2INTAKE&'EXHAUST PAlfTSGROVP." ',.','

25



28

No.13
1m !I& ~Ji :m fJllj ~
Q'ty Standard Remarks

MM409410

MM409420

MID x 25 MF241282

MF450406

AR MDOO1517

MM409320

MM407671

M8 x 82 MDOO1515

MDOOO425

MM409460

M8 x 16 MF241251

MB x 20 MF241255

M8 MF430005

M8 MF450405

M8 MS450035

MDOO1811

3 12V MM4016z1

2 K9670260

MM409400

"RR

7·V-.7.., -li;;t.v-j!
BRACE, generator

rl<""'~, '7:;.'~1" 7-<:=--7""'~'

BOLT, washer assembled
rl<""'~, '7:;1'-"1" 71;::=--7''''''~

BOLT, washer assembled
7- :;.' ~

NUT
'7:;1~1", ;;;<,7 1)=--fI'
WASHER, spring

'7:;.'~1", 7Y,-=-­
WASHER, plain

vo¥,;L V-:? ABBY
REGULATOR ASS'Y

7''5 fI', fl'o-
PLUG, glow

!71-\", fl'o-7''5f1' I)-V
WIRE, glow plug lead
'5 =--/, fl'o-
LAMP, glow

Nam.e

::x..!'-:Jl. ASSY
STARTER ASS'Y
¥)\.-~, 7.11-1'

BOLT. starter
¥Jl- 1-, '7 ':':.-'-1' 7-<:=--7'"",~·

BOLT, washer assembled
'7:;1:/1", ;;;<,'1'1) =--1'
WASHER, spring

;;;<,.-.:.-~­

SPACER

*;vj! "*-j!
ALTERNATOR

rl< "'" ~
BOLT

~ .J..

SHIM

'7 :;.' ~1"
WASHER

5650- 040-9410-0

5661-045_ 0035-0

$8'R:::J~r

Parts Code

5650- 040-9420-0

5663~OOl-5170-0

5650-040-1621-0

5663-001_ 8110-0

5669- 670-2 600-0

5660-043-0005-0

5660-024-1282-0

5660-045-0406-0

5650-040-7671-0

5660- 024-1251-0

5660-024-1255-0

5660-045-0405-0

5650-040-9400-0

5663-000_4250_0

5650-040-9460-0

5650-040-9320-0

5663-001-5150-0

2

13-'19

13~18

ill
15

19

~17

r
3

No. 13 ::Lv 7 r I) :IJ}~ :r. 7 ;.r7°~ ;,.-f
fig. 13 ELECTRICAL EQUIPMEN

27



No.14

30

MM502353

1iIIi ~
Remarks

MD607176

MD602783

MD602938

MD607207

MD602789

MM502350

MM502351

MD602227

MM407671

MM502354

MM502340

MM502264

MM502355

MM502349

. MM502352

AR2115ZZ

~Jl. ~

Standard

2

2

1m ~
Q'tyName

7.j"_?

STATOR
lJ-r 7"7-7::'~ ABBY
REAR.BRACKET ASS'Y

-r';l~-e,.~

NUT SET

7"7~ *N?" ABBY
BRUSH HOLDER ASS'Y

7" ';} ""
BRUSH
7.7'l}Yj' 77'"
SPRING, brush

v;7"f"7T1-\" ABBY
RECTIFIER ASS'Y

*""f7.::t--? ASBY
ALTERNATOR ASS ' y

T::d -e::d
NUT SET

""/'-1] ABBY
PULLEY ASS'Y

7.;71),,- -I!.::.'~

SCREW SET

7"Y~ 7'77':1~ ABBY
FRONT BRACKET ASS'Y

:A1 1)c>- -I!.::- ~

SCREW SET
-t.71J:/j1"

BEARING
p-!J ABBY
ROTOR ASS'Y
-". 7 I) y f/
BEARING

5650-050-2351-0

5650-050- 2353-0

5650- 050-2352-0

~IH'R ::l - I'
Parts Code

5663-602-7890-0

5663- 602- 9380-0

5663-607-1760-0

5650- 050-2349-0

5663- 607 -2070-0

5650- 040-7671-0

5650- 050-2355-0

5650-050-2264-0

5650- 050-2340-0

5663-602-2270-0

5650-050-2354-0

5650-050-2350-0

5663-602-7830-0

No. 14 ~}\;~,*- I­
Fig. 14 ALTERNATOR

---

29



32

No.1S

MM50Z334

MD60Z736

ii ~
Remarks

MM50Z3Z9

MM50Z33Z

MM50Z333

MM409410

MM502335

MM502348

MM50Z337

MD602074

MM50Z336

MM50Z331

MM50Z330

MM50Z338

MM502339

MM502240

MM50Z341

MM50Z34Z

MM50Z343

MM502344

MM50Z345

MM50Z346

MM50Z347

MOOZT50371

~.l!. m
Standard

M5 x 73

M5 x 149

4

2

illil ~
Q'ty

7.!)_? ABBY
STARTER ASS'Y
;t. :7 I) "- -f:o: '7 ~

SCREw SET
70:;/1- 7·7?-91- ABBY
FRONT BRACKET AS5'Y
v ...~ - ABBY
LEVER AS5 ' y
7.7"1)=--1/ -f:o:9r

SPRING SET

-f:o::/? 7''7&" ':I " ABBY
CENTER BRACKET AS5'Y
;;<.1 -:;.,. ABBY
SWITCH ASS'Y
,y..N l-
BOLT
7'7"':>-7 -10::;11­
ARMATURE SET
'""'-71):/{/
BEARING

'""'-7 I) :/ 1J'
BEARING

17:;1~ -1::;1 I- '/-\'7 I- ASSY
CLUTCH SET SHAFT ASS'Y

1::".=.*:,; -1;::;11-

PINION SET

.:7;1-:;1/ 1):/1'
STOP RING

Name

#-\'- -1;::;11­

GEAR SET

~'=*:/ ':/-\'7 I- AS BY
PINION SHAFT ASS 'y
#-\' -
GEAR

11"~ - -1::;1 I­
COVER SET

~-1 ASSY
YOKE ASS'y

77':/ *N,lt" ABSY
BRUSH HOLDER ASS'Y
.:7;7"I);/1J' 779
SPRING, brush

77&"il-. 1)-\'

BRACKET, rear
rl<N I-
BOLT

5-650:" 050-2341-0

5650:" 050-2342_0

5650:"050-2240_0

5650:" 050-23.37-0

5650~050-2339-0

5663- 602-0740-0

5650- 050-2333_ 0

llIl 8'R :::l - f
. Parts Code

5650-040- 9410-0

565:0:' 050-2338-0

5650- 050-2332-0

5650- 050-2348-0

5650-050-2335-0

5650-050-2334_0

5650:"050- 2336-0

'5665- 060-2736- 0

5650.,.050_2343 -0

5 650'-050_2344_0

5650:'050-2345_0

565'0:"050_2346_0

565.0.-050_2347 -0

5,650- 050-2329-0

. ,5'650-050-2330-0

.5-650- 050-2331-0

8

,;.12

17

9

-10

7

5

:':13

5_

6

-15

l±l*~
ef No.

-19

5- 2.

5.; 3

5_4

-16

-21

..;20

~22

22

211918

A-7~-7

STARTAR
No.1S
fig. 15

7

10

8

9

31



No.1
Fig. 1

\

I.77 1J --rhtU'7~I.-~OO1*
AIR CLEANER AND RADIATO SYSTEM

1434-101-2100-0

1434-101-2120-0

1434-101-2130-0

1434-101-2160-0

-1434-101-2140-0

1434-101- 2150-0

;'1427 -10 1-0060-0

V20026-0b0140

""40116-000600

V41316-000600

101-0070-0

V41316~000800

V20126-080350

1434-101- 00 10-0

1434-101-0020-0

1427-101-0110-0

1427-101-0120-0

1434-101-0050-0

'V20026-0b0120

.V4011b-000600

-)434- 60 1-0020- 0

1427 - 60 1- 0050-0

. V40116-000600

V4131b-000600

1427-902-0020_0

3746-411-0260_0

,--1434-101- 2200-0

1434-101_ 221 0-0

1427-1,01-0140_0

1427 -10 1_ 0 150-0

~4Z7-101-0160_0

1427-101-0170_0

1427-101-0180_0

1427-101_0190_0

1434_ 602- 2100-0

V270 16- 080200

V40116_ 000800

. YZ0146-080350

Name

'J.;);J:-!' ABBY
RADIATOR ASSry

if..,-:/7
-CAP

1::'.=._.1\.- A17

• PIPE, vinyl
?*-j' ~".I'J

• COCK. water
77/ ,/=--'7'/ r

-GUARD, fan
7oY} ""J'cj-'/:f/

• PROTECTOR, front
~::d A/~;/:1

• SPRING, set
rl{.IV I­

-BOLT

S • W
• WASHER, spring

-j- ~.."...n.- iYjJ::t.
• WASHER

'j';::r.._fJ '1",10/3;/

CUSHION, radiator

T:; ..... Jv -IJ'tf*
WASHER

::1#1' jf;·.Nr

BOLT

7"'- ;1<-7- (0'7-)
HOSE (LOWER), rubber
'7~: - ;I; - A ( 7 :;J ~ .. )

HOSE (UPPER), rubber
'J '7 ;/ 7' (35)
CLAMPER (35)
'J :7 ;/ 7' (42)
CLAMPER (42)
v-t*-;I ~{:/

PLATE, head protection

*".IV r
BOLT
S • W
WASHER, spring

:7' ~ 11-'

GRILLE

.;/:>-'7'; 7T'/'f ,ffN I­
BOLT
S • W
WASHER, spring

T~""N -tYjJ*
WASHER

~".Ir ""'-7
MARK, pet

A~'-F ToyHs)
NUT (5), speed

.:r.-¥_ 'J~-:t" ABBY
AIR CLEANER ASS' Y

¥7'1
• BODY

.J: V f ;/ l-
• ELEMENT

j) ~, -

• COVER
"T3? 7;;11-

• NUT, wing

'7')1.y~

• WASHER
~';;I1fY

• PACKING
:7 -.: N

• LABEL

:J:7_ 'J~-T 7-7- COMP
AIR CLEANER STAY COMPo

'f-,,? ,r-Jt.-1-
BOLT, wing

S • W
WASHER, spring

~tJ:? ¥N~

BOLT

1~ iJ&
Q'ty

2

4

4

4

4

2

2

2

2

2

2

4

4

4

2

;iJ!. ~

Standard

M6 x 14

M6

M6

M8

MB x35

M6 x 12

M6

M6 x 12

M6

M6

M6

M6

M8 x20

M8

M8 x35
(9T)

No.1
1i :;If

Remarks

?
!

I
I'.,

36 i



No.1

1_38

1-39

1-40

1_41

1-42

37

mh"l,::::l-I'
Parts Code

V20126-080160

V40116-000BOO

1434-101-0030-0

1434-101-0040-0

1427_101_0220_0

Name

';;i -jJ 11 ,j{ JI,> ~

BOLT
S . W
WASHER, spring
7~{- *,-:7. (A)
HOSE (A), rubber

:7 ~,- * - .A (8)
HOSE (B), rubber
'7 :7 ;/ "/ (48)
CLAMPER (48)

1m ~
Q'ty

2

2

'I:.ll. :+11­
Standard

M8x 16

M8

1M! :;If
Remarks

SERVICE MEMO

~ --_.. -----------------------------------.. -_. ------------------------------ .-_.. -----------------------_.... ------------------------

-------------- ----" _. ----------------------------------_.. _.. -------- ---------------------_... ---_. -­.-_.-- -------- --- ------ --- --- -- -----

_.- .. -..------_. ---_. ------------------------------- _.... _.. -- -------------------------------_. -. _. ---------------------------------..._.. -

---- ---- ------- .. _.._-- ------ ---- ----- -------- -.-- .--- .. _.._---- ------ --- - --- ----_._- --------- ... _.. ­.- .. -_.---------_._-------------------

--------------------_. ----,-. -----..', _...-_. -_. --------------------_. _... -_. ----------------, -----------------_. _. --_. -_.. -

----------- .-.---.-'- - _._---- ---- ---- --_.- -. __ ._ .. '-' -_._----- ----- -- -- ----- ---- ---- -_.- _.-- ... _..._ •• _ •• • ._ --- ---- - ---- _or - _

---------_. _..... --_. _. --- ----------------- -_. -_. _.. _. ---------------------------------------' -_. _. _. -­.. __ .._------- _.. _.. ---- ---- ----------

-_ ... ------_.- --- -- - -----------------------------._- ....._-----------------_. __ ._-.-- -- "- -----------------------------------------

_. ~., ','C'" , - - - - -. - - - • __ • - - - - - - - - - - - - - - - - - - - - - - - •• - ••• - - - - - - -. - - - - - - - - - - - - - - - - - -.- - - - - - - - - - - - - - - - - - - - - - - - -. - -.

----,._..." -----------------------------_. --_.. _.. _. - - ----------------------------- -- - - _.. -_. -_. --------------------------------------_. -----.. -.

';' -...) ... ----------------- . -------------_. -----'.' .. ' --------,'- --------------------_.-

'•• c', .c •• •• _. - •• - •• - . - -'- - - - - - - - - - - •• - - •• - - - - - - - - -. - - - - - - - - - - - - - - - - - - - - - - - - -- - - - - - - - - - - - - - - - - - - - - - - - - - - --

.••• _, -'-- -.-_._- _•• __ ._- ----" ---_. -_. --_ ... --" _._. ---_. .•.. .- ----- ---_. -_ .. --" --- --_. --_ ... _- -_._ .. __ . -." •• --_._ •• _--- .--_. __ . ---_. +-_. _•• -

.....'-' .. -- -------... _. -----_. ---- _. _... -, ... _.... _. -_..... _. _.. - - -- . -----_. -_.. --_. --_. -_. --_.. --_. -_. ----_. -_. -----.-..... -----. _. _.. -_. --------_.

.~.c.,._: .• _. _._. ..... _.. . .. ... _. .. . __ . _. _.. _... _._

/".·c •••.••••• __ •• • •• _•• _ ••••• __ • ._ •• •• _._. •••• •• __ •• __ ••• _. '._

- .. _-_ .. _-_._-_ .. __ .... -_ .. _.... _.... _... - .... ---_. __ ..'--_.----_._--_._--_._-_ .. __ ._-----_._-- -_ .. _----- .

.. - _. --_. --_ .. --_ -_ .. ---_ __ .. __ -.- .- -_.-- .. _- - _.. _.. --_. ~-------- -,.-~,-,. _ --_ ------

.. -.,,--.'-.- -.. ---._ .. --_ -_ _.. _.. _. - - -_ .. --_ _ --_ .. -_ .. --_ .. -_. --_. --_. _._. --_. -- . . ..- .. --- -..- .- __ . ------

_.. __ ._ .. __ ._._-_ .. --_. __ .. __ .. _-_._-_ .. _-_._----._ -_ _- .. _ _ _ _ _ -- . -- .. -_ .. --_. --_.- --_.' _.. -_ .. --_. ------



40

No.2
" 100 ~ ~J! *! 11 :'ifRR

Name Q'ty Standard Remarks

~ 7 '7 COMP
1434-101- 2300- 0 MUFFLER COMPo

7- N "~17"(?7) CQMP
1434-101-2400-0 TAIL PIPE (VERTICAL) COMPo

~77 11 ...{ - COMP
1434-101- 2500-0 MUFFLER COVER COMPo

:r; ;f"'~ -( j] ..~ -

1434-101-0060-0 COVER, exhaust pipe

'T-N ,< 17" j] ..,- (1'7) CaMP
1434_101_2600_0 PIPE COVER (VERTICAL) COMPo, jJ, ot-';vJ.
V20126-080120 BOLT 10 MS x 12

S .W
V,40116-000800 WASHER, spring 10 MB

f'~.."...JV ..,jJ*
V41316-000800 WASHER 9 MB

I
'7 /' 7' (32)

1434-101-0070-0
'J
CLAMP (32), jJ, >t'NJ.

VZ0126-080650 BOLT M8 x6s

j-;;: .... "'" ..,jJ*
V41316-000BOO WASHER 2 MB

S . W
V40116-000800 WASHER, spring MB

T",J.
V30026-000800 NUT MB

7-./1.> ""17'( S::I) A8SY

*1434-915-2000-0 TAIL PIPE (HOLIZONTAL) A88'Y

.:r-N ""17'(3::» COMP
1434- 915- 2100-0 • TAIL PIPE (HOLIZONTAL) COMPo *

7-.n- "17" 7J ..~-(a;:l') COMP
1434- 915-2200-0 . - COVER (HOLIZONTAL) COMPo *, jJ, ¥.n-~

V20126-080120 -BOLT 2 M8 x12 *s. W
V40116-000800 -WASHER. spring 2 MB *

7;;:"".n- ~jJ;;"

V41316-000800 - WASHER 2 MB *

r--4

5----1

3----N:

r1
6 7

No.2 ":77.7001* ..
Fig. 2 MUFFLER SYSTEM

f---l

2--j

39

'"-------------------~.~_._._~-..-



41

No. 3*;"-*,:/ r hiU'7 v -AOOf*
Fig. 3 BONNET AND FRAME SYSTEM

22

1

21

I•@

37

lm~:::J-f

:"Parts Code

1434- 60 1-2000-1

'1434- 903- 00 10-0

1434- 903-0020-0

1434-903-0030-0

1434-904-0010-0

1427 -904-0 110- 0

1421-903-0100-0

1427 - 60 1-0070-0

V1l216-600160

1434- 60 1- 00 10-0

1427-601-0030-0

1427-601-0020-0

1434- 60 1- 2200-0

1434-402-2000-0

1434- 60 1- 2100-0

1434-602-2000-0

V20126-0B0160

V40116-000800

V41316-D00800

V20126-100200

V40116-001000

1434-601-2300-0

1434- 60 1- 2400-0

V20 126-080 160

V40 116- 000800

V41316-D0080Q

1434-402-0010-0

V201Z6-080100

V4011b-000800

V20346-120300

V4Dl16-001200

1427_ 621- 3001-0

3762-174-2000-0

1427 _621-0 190- 0

V41316-001200

V40116-001Z00

V30026-001200

1434-404-0010-0

Name

,"",Y*7 ~ caMP
BONNET COMPo

-<r1 r ..... -:7 (L)
MARK (L. B.), side

-<r1 r ..... -k(R)
MARK (R. H.), side

*-(A- ..... -:7
MARK, oil

*-(A- ""'-:7 (F)
MARK (F), oil

'7-(-¥~Y7' ..... -:7
MARK, wiring
7 ",_.::c..N, ...... -'7
MARK, fuel

'71 ~ :7' ~ k
GRILLE, light

77.A 7.-..1.. :0>*:;­
SCREW

~Y:;- *'k~

BOLT, hinge

'7 ')I '/.>r (l5X24X2)
WASHER (15 x24 x2)
:7')1'/";1Y ;:fA

RUBBER, cushion

~ Y:;- 7' 1/ - ~ CaMP
HINGE PLATE COMPo

70'Y~ 71/-1. caMP
FRONT FRAME COMPo

7Y.y j}/~- caMP
UNDER COVER COMPo
*,.y;t. ')I ~ "'t*,"- ~ caMP
BONNET SUPPORT COMPo

:o>jJt?- "".N~

BOLT

S 'W
WASHER, spring
7~ .....k -tYjJ;t.
WASHER

=sjJt?- ""A-~

BOLT

S • W
WASHER, spring
"./"-( r -j]/<- (L) CaMP
SIDE COVER (L.B.) COMPo
"./" 1 r -j] ~~ - (R) caMP
SIDE COVER (R. H.) COMPo

:o>jJl' ""A-~

BOLT

S. W
WASHER, spring

T~""'.N -tYiJ;t.
WASHER

-I!.7;T-j 7'1/-~

PLATE, safety

:o>t1t?- *,'.N~

BOLT

S' W
WASHER, spring

=sjJt?- ""NH*:JJ)
BOLT

S ,W
WASHER, spring

~ '7 - :Ar- CaMP
MIRROR STAY COMPo

~<')I:7~'7- ASSY
BACK MIRROR ASS'Y

:7')1'/,;/Y =fA
RUBBER, cushion

T~""')'" -tYjJ;t.
WASHER

S 'W
WASHER, spring
T ')I ~

NUT
71/_A .,.:r.-( ~ (10)
WEIGHT (10), frarrte

1~ ~

Q'ty

5

2

2

2

8

8

8

4

4

10

10

10

2

2

12

12

~J!. m
Standard

M6 x 16

MB x 16

M8

M8

MI0 x 20

MIO

MB x 16

M8

M8

MB X 10

M8

M12 X 30
(9T) p= 1. 25

MI2

MI2

MI2

MI2

1

No.3
1M! :iI!f.

Remarks

ZlI!m
For 2 wheel drive

Fm
For F

Fm
For F

zlI!m
For 2 wheel drive

42



SERVICE MEMO

'.'"",__ .' • "'.' - ---. - - _. - - __ -r - - __ - - - - - - - - - - ••• - - ••• - ---0- . . ... _

No-"3
J!1:!Ht-% ll!I R~ j - F c {~ ~ ~JI. ~ {i ~RR

Ref No.. Parts Code. Name Q'ty Standard Remarks

011' ,y.JI,> ~

3-38 V20126-100200 BOLT 2 MID x20
2J11!!Il

S • W For 2 wheel dri ve
3-39 V401l6-001000 WASHER, spring 2 MID

43



No.4

46

11lll ~
Remarks

TAG20Z-1

M8 X25

P71

MI2 (3.fm)

PTI/4

M20

3" x 25

M8

520

Ml2

M8

522

MIO x 30
(9T)

MID

526

M8 X25

~J!. :t1t
Standard

2

5

2

2

4

2

2

3

2

3

2

5

8

8

11E ?gil:
Q'ty

::ljJIJ ,r-')v~

BOLT

S • W
WASHER, spring

71;;tlV ~"7';;Y1'(L) SET
AXLE HOUSING (L. H.) SET

7f!X)V ~'!7.;;JY!/(R.) SET
AXLE HOUSING (R.H.) SET

;fy1'l:.'y 7''7:/",,"

• BUSH, kingpin

~'?';;y1' "";;>;fy(L)
PACKING (L.H.), housing
::ljJIJ ;lUvr

BOLT

S • W
WASHER, spring

""'7';;y1' A;;>:fy(R)
PACKING (R. H.), housing

::ljJIJ ,r.lVr
BOLT

S • W
WASHER, spring

,r..n- ~ (~n2)

BOLT (MI2)

7 ';/ ~

NUT
T. B . B
BEARING, thrust ball

-"'.....:/V 7-"
CASE, bevel

rV/' 77-1
PLUG, drain
rV;/ /71'

PLUG, drain
.J;,:Y? ~'ri<':;ir COMP
CENTER PIVOT COMPo

~ jJif "'f':IJ*
WASHER
-f7"''''" (20X3QX26)
BUSH (20 x 30 x 26)

"0" ~ Y'/
O-RING

"0" 9 y l'
O-RING

Name

c
~~

"0" 9 Y1'
O-RING

? ';/:/-\" (13x32x3)
WASHER (13 x32 x3)

~ :/';/;f 7';/ ~ (71)
NUT, slotted

? ~ 1:.' y

PIN, cotter

I:.".=.;;ty ;llJlV
METAL, pinion

l:.".::.;;ty jIJ)v ~''7;fY

PACKING, pinion metal

"0" ~Y1'
O-RING

V40116-000800

1427-432-2000-0

V32116-001200

1427-431-0030-0

1427-432-2100-0

1434-431-0040_0

1427 -431- 0060_ 0

V50015-300250

V201Z6-080z50

1434-431-0050_0

1427-432-0140_0

V40116-000800

1427-432-0120-0

1434-431-0030-0

V20146-100300

1427-432-0090_0

1434-431- 0020_0

V201Z6-080250

V41116-002000

1427-431-2000-0

1326-706-0020-0

7955- 20 1- 0260_0

1427-433-0150_0

1427-431-0012-0

1427-431-0070-0

'lIB ~'l. ::::J - r
Parts Code

V30226-001200

V72010-570710

V40126-001000

1427 -432-0 130_ 0

No.4 71::1:"; I- 77 AJJ;-T~AOOf~ (F~.m)
Fig. 4 FRONT AXLE CASE SYSTEM

45



N~570~~7~~~~-~&U~7~~7-AOO.(F.m)
Fig. 5 FRONT AXLE CASE AND KNUCLE ARM SYSTEM

No.5

48

-Ii ~
Remarks

MID

M8 x16

M6 x 16

M6

M8x 35
(9T)

M8

M8

PTI/4

8,0 x 16

M8 x30

:M)Z
P= I. 5 ('i!ID
MI2
P= I. 5 OlD!)

S18

M8

A-PTI/8

MID

S- 1/4"

2.5,0 x 25

MID

Jll. ~

Standard

2

2

2

8

2

4

2

4

4

2

4

2

2

2

2

2

2

2

2

2

2

4

4

4

8

14

14

28

28

11ID 1J&
Q'tyName

cRR

7PY~ ~-y- "f-?­

CASE, front gear
Vv./' '77 ~

PLUG, drain
vi/y /7:1
PLUG, drain
¥A- ~ (MIO)
BOLT (MID)
':JtJ? 7')1 ~

NUT
""-1:J? 1:;/ (B)
PIN (B)
;t-1ft.' f'JV
METAL, wheel
f !JJV:~~7:\"/

PACKING, metal
:JjJ?>t<Jl- ~

'BOLT

S. W
WASHER, spring

-j- ';/ 1.IV 7 - l" (L) C OMP
KNUCKLE ARM (L.H.) COMPo
T71'jJV 7-A (R) CaMP
KNUCKLE ARM (R.H.) COMPo
77'JJl- 7-A ....'7'f;/
PACKING, knuckle arrn
",jJ11 rl<JVr

BOLT
S • W

WASHER, spring

1'~-;t. ==-:;711­
NIPPLE. grease

.:f:-,:1 I:·Y (B) COMP
KINGPIN (B) COMPo

::IjJ? ,r.Nr
BOLT
S • W
WASHER, spring

"0" 9'=-':1
O-RING

+'::1 r -;1v- J- ....'7:fy
PACKING, set plate

~_k +'')1 J- ,/v- r (A)
PLATE (A), seal set
~ _.IV (134)
SEAL (134)

:.-'- J- -1>:')1 r 7"v- r (B)
PLATE (B), seal set

m.ll- r
BOLT
S . W
WASHER, spring

? -{o;;; F
ROD, tie

T-;Jr
NUT
77}(1:7'9 ;t.,;)

NUT (antic1ock wise)
?1o:;.-F :r:;yr(L) ABBY
TIE ROD END (L. H.) ASS'y

1'-'1"';;11-' ;LYF(R) ABBY
TIE ROD END (R.H.) ASS'y

:19?. '=''Y7'N

-NIPPLE, grease
j/:;J.. ~ 1J~{-

• SaVER, dust

S. W
• WASHER, spring

~;I'/"," -r':l~(71)

• NUT, slotted

'7 ~ ~ y

• PIN, cotter

V201Z6-080160

1427 -433- 2400-0

1427-433-0220-0

1427_433_2500_0

1427_433_0140_0

V321Z6-o01000

1427_433_2100_0

V401lb_OOlOOO

V5001S_250250

1427_433_2300_0

1427-433-0160-0

1404-402-0050-0

1326_706_0020_0

1427-433-0250-0

1427-433-0080-0

1427_433_0180_0

1427-433-0070-0

1427-433-0190-0

1427 -433-0020-0

V20026-o601bO'

1427-433-0010-0

1427 _433,_0210_0

V40116-000BOO

1427 _433_0170_0

V30526-001000

1427_433_0130_0

1427-433-0230-0

V52110-080160

1427-433-2200-0

V20126-0B030Q

V4011b-00060Q

V20146-0B0350

V40116-000800 -

V76140-000000

gIH'R:::l - "
Parts Code

V4011b_000800

7955-201-0260-0

00

U

N

1
(Y)
(Y)

'f----:~

o
(Y)

N:~~--\

S3:---\\

J
\



50

No.6
1iIli ~

Remarks

MIl x 20

MIO

TC34488

27TAG801

MIO

MI2
P=l. 5

MIO

MIO

P20

MI2

S-1/4 11

M20

P25

MIO x 55

MIO

2.5pX 25

2. 5px 25

MI2

S-1/4"

~Jl. ~

Standard

2

2

2

2

2

4

2

2

2

1m ~
Q'ty

jI:;t, I- 7J"'-
• COVER, dust

I)' ~:;t, ='- ::-71V

• NIPPLE, grease
ot;.l::-='f 7::-1-(71)

• NUT, slotted
'7 ~ \:.";/

• PIN, cotter
910::-1-" ;[.;/I-'(L) ABSY
TIE ROD END (L. H.) ASS'Y

j':;t, I- 7J"'-
• COVER, dust

1)'9:;t, ='-::-71V
• NIPPLE, grease

ot'/;:t=\,- 7::-1-(71)
• NUT, slotted

'7 9 l::";/
• PIN, cotter

Tot..,.)"' ..yjJ;t.
WASHER
7::-1-(\:.jI~ ;t.,;;)
NUT (anticlock wise)
91 0'::- I-'
ROD, tie

Name

7 0 ;/1- 71j:?-1V COMP
FRONT AXLE CaMP.
-f!.;/? l::";i{" I- COMP
CENTER PIVOT CaMP.

ot -)J='f -+f-)J*"

WASHER

"0" ~;/I)'

a-RING
7,,~:>. (20X24X30)
BUSH (20 x 24 x 30)
?,,~~ (13X23X3)
WASHER (13 x 32 x3)

ot;.l::-='f 7";1 I- (71)
NUT, slotted
?;; l::";/
PIN, cotter

7";1ljIV :?-\:.";/ I-'IV (L) COMP
KNUCKLE SPINDLE (L. H.) COMPo

o_?~ 1-";17 y-y71- ='f-
KEY, rotary top shaft

*1.IV Y_J!'

SEAL, oil

7J 5 - (25X42X4)
COLLAR (25 x 42 x 4)

T. B. B
BEARING, thrust ball
.... ='f 7::-Y:>.(25X29X30)
BUSH (25 x 29 x30)
"0" ;;;/1)'

a-RING
1-'5::-1j 7-A

ARM, drag
::7jJ? rl-:NI-
BOLT
S • W
WASHER, spring

7::- I-
NUT

7 ::- Ij .N ;;. \:.";/ I-'.IV ( R) C OMP
KNUCKLE SPINDLE (R.H.) CaMP.
;;.l::";/I-'IV "h"{-
COVER, spindle
::J-)J? >KIVI-
BOLT

S • W
WASHER, spring

91 0 ::-1-' ;[.;/I-'(R) ASSY
TIE ROD END (R.H.) ASS'Y

1427-433-2400-0

V40116-001000

1427_403_0010_0

V50015-250250

V72010-350250

V30026-001000

V20126-120200

V32126-001000

V40126-001200

1427-403-2101-0

V20126-100550

1414-403-0030-0

1419-403-0010-0

V74413-4480BO

1404-402-0050-0

1404-402-0050-0

1427-433-2500-0

1427 -403-200 1-0

VS0015-300Z50

V32126-001000

V32116-001200

1414-403-0040-0

1427-431-0030-0

1427-433-0250-0

1427-401-0010-0

1427-433-0250-0

1411-401- 0010-0

v50015-250250

V27010-240200

1326- 708- 0050-0

V41316-001000

V41116-002000

1427-431-2000-0

1427-401-2000-0

>117 " l"i=l1J RR :J - I~

Parts Code

1427-403-0020-0

1427-433-0230-0

No.6 7 lJ ;... r 7 7 .A}I;OO1~ (2~1KJf.l)

Fig. 6 FRONT AXLE SYSTEM

iil:---!

49



No.6
J1.tf:Fil!=i} $,I"R::::J - r c 100 ~ ~.ll. ~ 'Ii ~RR
Ref No. Parts Code Name Q'ty Standard Remarks

:r :Y t MIZ
6-37 1427-433-0220-0 NUT P=L5

1'~;l. =O'Y7J'v

6-38 V76140-000000 NIPPLE, grease 3 A-PTI/8

51

SERVICE MEMO

._. _.. -_. -------------_.... -.. --------------------------------------------------------------_. _.. _.. _.. _..~ .. -------------------------------

_~.c _•• .. ••• - - _- - _- -. - -. - - - - - - - - - - - - - - - - - - - - - - -- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - _. - - _. - - - - - -. - - - - - - - - - - --

----------- -----------------------------_."----.

l:'
!

I

I
I'



~

~

8,{ x 30

8,{ x 16

2

4
M8 X 25
(9T)

2

2

2

2

2 6008

AR

AR

68

2 6305-6

No.7
~ ~

Remarks

54

25

TC25478

~.ll. *tr
Standard

AR

100 ~
Q'ty

1-'717· <¥-\' - (6) SET
DRIVE GEAR (6T) SET

9:/7 >\""-\,,-(38)
• GEAR (38T), ring

1-'717 1::.'=*.Y(6)
• PINION (6T), drive

---1 ;;:J?, l:"y (B)
PIN (B)
...... 1'::1? ey (8)
PIN (B)
"7? 9 rf -tJ'jJ*
WASHER, lock
::1jO ,y.)V~

BOLT
77 J::'=;ty Y"\"'7 ~

SHAFT. differential pinion

77 0:=*/'(10
PINION (llT), differential

1::"=*;/ A7A~-)]7­

COLLAR, pinion thrust

77 it1 r #-t - (15)
GEAR (1ST), differential side

A7A ~ -)]7- (3QX45XI)
COLLAR (30 x 45. x 1), thrust
R. B. B
BEARING, radial ball
':/ .J.. (A)
SHIM (A)
':/ .J.. (B)

SHIM (B)
CjJ? 1-;'7(7:;1-.)
RING, snap (C-type)
7o/'I- 77 7-A
CASE, front differential

R. B. B
BEARING, radial ball

11 '7 - (26X32X23)
COLLAR (26 x32 x23)
CjJ? 1-;'7(,;);7)
RING, snap (C-type)
;t1.rv ':/_.rv

SEAL, oil
':/ .J.. (C)
SHIM (C)

"~~
Name

Jm ,\'~ :::l - I"
Parts Code

1427-431-0040-0

1427-432-0010-0

1427-043-2000-0

1427 -431-0050-0

1427-432-0020-0

1427-432-0170-0

V60011-060080

1427-432-0050-0

1427-432-0040-0

1427-301-0050-0

1427 -432-0070-0

1427 - 30 1-- 0030-0

1427 -432-0060'-0

V52110-080160

1427-301-0080-0

1427-203-0080-0

1427-432-0030-0

V52110-080300

V20146-080250

V70514-006800

V74412-547080

V70414-002500

)~\-----:;2i

J-----;s
~:=8

----'<t
.--<

'<t
.--< ---./

f----;:'2

;2i!----{

No.7 7 C~ "T'700~ (F~m)

Fig. 7 FRONT DIFFERENTI4- SYSTEM

N----'(

53



55

No. 8 71J ~ r * l' -'-Jj;001* (F~ffl )
Fig. 8 FRONT WHEEL SYSTEM

Nr----~

nr>---:8:i

$ 8'R ::l - f"
Parts Code

1427-441-2100-1

V88202-500120

V88300-500120

V99900-000010

1427-433-0090-0

1427 -433_0 110-0

vzo 146- 1'20200

V40116-0ofzoo

V60011-062050

V70414-003000

1427-433-0120-0

V60011-062060

V70414-001500

1427-433_0060_0

V60011-Q62040

1427 -433,_0050_0

v600 11- 0,6"3020

V74212-54o.050

1427 -433-2000-'0

1427-433-0030-0

1427-431-0090-0

1427-433-0040-0

V70514-002000

1427 -432- 0150-0

1427-432-0160-0

V58014-060320

V59D13-091200

;i-,..:":C • .'- "."..,.
RR

C,', Na~e

*111- V7.A (3QODx12DC)
DRUM (300D x 12D. C.). wheel
? 1 ~

TIRE
'1-:0.-7"
TUBE
fl1-\" 7?=f-"';Y 7?
CAP. air valve
7"';/~ *1)1.> V-v7~

SHAFT, front wheel

*1JV ';'---""(35)
SEAL (35), oil

;;IjJ? ,J<JV~

BOLT
S' W
WASHER, spring

R. B. B
BEARING, ra~~~1 ball
C1Jf/> ~./-:?'(";:;)

RING," snap (C-type)

*1.n- ¥-'r.~ (25)
'GEAR (25T), wheel

R .-8 . B
BEARING, radial ball

C1J~ j9(~7)

RING. sna~ (C-type)

'1J -7'- (l5x26Xl)
"OLLAl\ (15 x,26 xl)
R . B ; B
BEARING, radial ball

'1..{.N I::"=:*"y (12)
PINION·1~2T). wheel

R /8. B
~EARINC. radial ball

*1-""' ':/-N

SEAL, oil

.,);:J4/,t(C) ASBY
JOINT (C) ASS'Y

""".'7 J- "3-7
• YOKE, shaJt

9->r-j-k :\'-,,"r
• JOINT. cross

A/74 Y "3 -1 (C)
• YOKE (C), spline

C'JJf/> J-:J? (7j-)
• R~N"G, snap (C-type)
1-"547' :'l.y7 J- (B)

SHAFT (B), drive
*1J1' ':/-Jl.-(Zl)
SEAL (21), oil
;J,-.r~ Y,!/ 1:'/ (W)
PIN (W), spring
r:;>-I!.Y

WIRE

1m~
Q'ty

2

2

2

2

2

2

8

8

2

2

2

2

2'

2

2

2

2

2

2

2

2

2

8

2

2

. ~JI. m
Standard

5.00-12 2PR

5.00-12

Alii
A-type

MIl x 20
(9T)

M12

6205

30

6206

15

6204

6302

VC25405

20

6. x 32

:-0.9 x 120

No.8
1i :'i!f

Remarks

5"6·"...



fml ~

Remarks

No.8

15

6205

6204

M12 x 20
(9T)

MI2

6206

6302

0.9x120

30

AID
A-type

5.00-12 2PR

5.00-12

, ;I:.l/. ltr
Standard

2

2

2

2 ,

2

2

2

2

2

2

2 VC25405

2

8

2

2

8 20

2

2

2

2

8

2

2

2

2

- 2.-,

'2" 6"x32

1~ '~

Q'ty

,.-" .
". _-,1:1_ ./

RR .,j:, ~ _.. ;",
" N'ame

TUBE
~1-\" 9?'=\'-'-':';.- 7?
CAP, air valve
70;/1- *1N ~-t71­

SHAFT, front wheel

*1.11.' Y_.N (35)
SEAL (35), oil

::rjJ~ ¥NI-
BOLT
S, W
WASHER, spring

R· B . B
BEARING, ra~i.~l ball
Cif? r./-:?'{';1)
RING,- sriap (C-type)

*1.11' #-\",-(25)
'CEAR (25T), wheel

R .'B . B
BEARING, radial ball

Cif?, '1';9(';1)
RING, sna~ (C-type)

-j] .5; ,.;.. (15X26Xl)
COLLAE; (15 x.26 x I)
n . B : B
B'EARING, radial ball

*1.11' ~~*Y(12)
PINION (12T), wheel

R ."Ii . B
J?EARING, radial ball

*'1.11' "'_.It-'
SEAL, oil

hdyHC) ASSY
JOINT (C) ASS'Y

",_,.y·7 J- 3-7
• YOKE, shaJt

';-y_j-JP.F :\'-"-r
• JOINT. cross

A/51y 3-7 (C)
• YOKE (C), spline

C'JJ? I-f'J(7j--)
• R~N",G, snap (C-type)

1"717· ",-y7 I' (B)
SHAFT (B), drive
*1JP.F ';;-JP.F(21)
SEAL (21), oil
A7'9 Y~ \:.y (W)
PIN (W), spring
7"';1-1o:Y

WIRE

*1.11.' F'7A (300DX12DC)
DRUM (300D x 12D. C.), wheel
, 1 ~

TIRE

1427-433-2000~O~

1427-433-0030-0

1427 -433-0040-0

V70514-002000

1427-431-0090-0

1427-432-0150-0

1427-433-0060-0

V74212-54o.050

1427 -433,-0050- 0

v60011-0.63020

V60011-Q62040

V59013-091200

v8aZOl-SOOIZO

V99900-000010

1427 -441-2100-1

V58014-060320

V88300-500120

1427 -432-0 160-0

ll1l R'1 ::::l - r
Parts Code

V70414-001500

V60011-062060

1427-433-0120-0

V60011-0620S0

1427 -433- 0 110-0

V70414-003000

V20146-120200

V40116-001200

1427-433-0090-0

D>---gj

No.8 71:17 r *-1'-}j;OO~ (F~m)

Fig. 8 FRONT WHEEL SYSTEM

N----<I-

55



58

No.9
11iIl ~

Remarks

6204

MI2

M6

MI2 x 25

3" x 25

4.50-10-2PR

6205

4.50-10

Alii
A-type

MI2

M6 x12

~Ji ~

Standard

2

2

2

2

2

2

2

2

2

2

6

8

2

6

2

2

8

1m Jj[
Q'ty

'"RR

Name

?,-I"

TIRE
7":>--7

TUBE
1111" ~~lV7 4'--\"":1"/
CAP, air valve
*1k F7A(DC33DxIO)
DRUM (De30an x 10). wheel

~jJ? ,y.Jl-~

BOLT
S' W
WASHER, spring

*1 JIF :f-Y:;J/
CAP, wheel

,y..IV ~

BOLT
S· W
WASHER, spring

"'~-:.J:f:/

PACKING

? ~ l! y
PIN, cotter

~:I'?':t j-:;J~(71)

NUT, slotted

7~ 1::":17" 7V_A jJ5­
COLLAR, rear hitch frame
R. B. B
BEARING, radial ball
7o;/~ *1JV ¥7­

BOSS, front wheel

R. B.B
BEARING, radial ball
':/7O/:f: V_A-

SEAL

V40116-001200

V20126-120250

1411-411- 0020-0

V99930-000100

V88900-450100

1427-411- 2100-1

1411- 411- 0030-0

V8881Z-450100

"'" '" c"J:ij) RJ:I :::J - I~

Parts Code

V40116-000600

V20026-060120

1412-411-0010-0

1407-403-0020-0

1325- 930-1050-0

V60011-062040

V32116-001200

V5001S-300250

V60011-062050

00

0)--

N'-----'\M

No.9 7 IJ ~ I- *4 -)"'mJf~ (211KJF.l)
Fig. 9 FRONT WHEEL SYSTEM

57



60

No. 10
il'B R'1, :::J - F " 1~ ~ 'Ii.!!. m 1i ~RR

Parts Code Name Q'ty Standard Remarks

';;31/~ (A) ABBY
1427 -431- 2100- 0 JOINT (A) ASS'Y

:J./71y E -1 (A)
1427-431-0080-0 • YOKE (A), spline

';;"r-;:rJV ;f"r
1427-431-0090-0 • JOINT, croBS

;:l.774Y E - 7 (B)
1427 -431-0 11 0-0 • YOKE (B), spline

CiU ~;I'J(7;.1-)
4 20V70514~002000 • RING, snap (C-type)

;:t7"~Y1 I!;/ (W)
6~ x 32V58014-060320 PIN (W), spring

:r:;.>~;/

O.9x120V590'i3-0qfZOO WIRE
f:H7 ~.y7r(A)

1427-431-0120-0 SHAFT (A), drive
,;JEd/} 7-7- COMP

1427-431-2300-0 JOINT CASE COMP.

-e.::, r ¥.Nr
1427 -431- 0 130-0 BOLT, 'et

S. W
MI2V40116-0oizoo WASHER, spring

';7':7 "" ::>.(21)
1427-431-0140-0 BUSH (21)

oHN Y'-Jt.-

VCZ0325V74212-032050 SEAL, oil

';;,dYr (B) ABBY
1427-431-2200-0 JOINT (B) ASS' Y

::J.. /7-1 :/ 3 - 9 (B)
1427 - 431- 0 110-0 • YOKE (B), spline 2

'/1'-j'JL- >f,. r
1427-431-0090-0 • JOINT, cross

CiI? ~;PJ (7:t)
20V70514-002000 • RING, snap (C-type) 4

~-r~:/P' 1::":/ (W)
6~ x 32V58014-060320 PIN (W), spring 2

7::-*-:/
2 0.9x120V59013-091200 WIRE

No.l0 /"7'1'7'Y-ti'7rmJ1* (F~m)

Fig. 10 DRIVE SHAFT SYSTEM

00-----'\

59



62

No. 1 1
~8l.::::l -I" " 1m ~ ~Ji ~ 'Ii $JRR

Parts Code Name Q'ty· Standard Remarks

;).779;/)' ABSY
1427-406-2000-0 STEERING AS5 t y

t::'7~"";.' 7-A
1427-406-0150-0 • ARM, pitman

s. W
V40116-002000 • WASHER, spring M2D

r::, r M2D ( 2<!1i)
1427-406-0160-0 -NUT

(6T) P=l. 25
,HN /7:/

PT1!41427~406-0170-0 • PLUG, oil
:l: ;f:;;~ 77!-(71)

V32126-001000 • NU T. slotted MID

? ~ ey
V50015-200250 • PIN, cotter 2~ x 25

" jJ' ¥N r MID x 30
V20146-100300 BOLT 4

(9T)
S . W

V40116-001000 WASHER, spring 4 MID
::J.779yJ' *1N ABBY

1421-400-0520-0 STEERING WHEEL ASS'Y·

;>"779:/1' 'f"\,,;;1/
1407-406-0020-0 • CAP, steering

"f-'r7/ "'~7=r:;/

1407-406-0040-0 • PACKING. cap

k-1'"":I/ ~-J

1421-903-0160-0 MARK, cap

f-' ... ~ ;:f..II.-

1434-603-0010-1 PANEL, meter

....';f.N ~-J

1434- 903- 0050- 0 MARK, panel

*_:Y ~-J

1427-903-0040-0 MARK, horn

1-'717' 7-J
1427-904-0080-0 MARK, drive

;1..?-? ..,.. - J (A)
1421-903-0200-0 MARK (A), starter

;7..?-? ~ - J (B)
1421- 903-021 0-0 MARK (B), starter

~- ;7..177- ~-J

1421-903-0190-0 MARK, key switch

" jJ, ,j<0./V I-
M8X16V20126-080160 BOLT 4

S • W
V40116-000800 WASHER, spring 4 M8

7~""'./V "'jJ~

V41316-000800 WASHER 4 M8

1-'77:1 a 7 I-' AB8Y
1427-406-2400-0 DRAG ROD ASS'Y

Y>< f 11 r'_
1427-406-0180-0 • COVER, dust 2

~ :/:;'>:f 771-(71)
V32126-001000 • NUT, slotted 2 MID

? ~ ~-/

2.5p x 25V50015-250250 • PIN, cotter 2

S • W
MIDV401l6-001000 • WASHER, spring 2

:19;1.. .=. ,;I 7')!F

1404-402-0050-0 • NIPPLE, grease 2 S-I/4
';,;179 ?7:1

1416-903-0130-0 TAG, battery
V~","V_? 1J ~; - COMP

1434-603-2000-0 REGULATOR COVER COMPo

1

24

AT? I) ~ 7"mJf~

STEERING SYSTEM
No.11
Fig. 11

29
25

\

27

~ (4) ~~
"-J

61



No. 12
$ 8'R:::l - f c

1~ !I& ~JI. om 1i ~RR

Parts Code Name Q'ty Standard Remarks

77~"f" ..,?;)y?, COMP
1434-120-2000-0 CLUTCH HOUSING COMPo

"E::T JV -0(-7 (F) Fill1434-904-0020-0 MARK (F), model
For F

"E::TJ\.> ~-J 2J1!Ill
1434-903-0080-0 MARK. model For 2 wheel dr i ve

7C;/~ "'!-:r.;/y ~-J Fill1427 -904- 0 170- 0 MARK, front change
For F

'ii' ml!- ~ (* j/ :J. ) MIl x 20
V20346-120200 BOLT 4

(9T)
, ii' mA- ~ (*:1 :J. ) MIl x 35

V20346-1Z0350 BOLT 2
(9T)

8. W
V40116-0012DO WASHER, spring 6 M12

8· W
MIDV401l6-001000 WASHER, spring

:t'::t H*:I/)
MIDV33026-001000 NUT

, ii' >f-'JV~ M8 x 15
V20146-0B0150 BOLT 4

(9T)
8. W

V40116-000BOO WASHER, spring 4 MS

8. W
V4011b-OOlZOO WASHER, spring S M12

j-~J- M12
V30046-001Z00 NUT 6

(7T)
rV;/ 7'7~

1326-706-0020-0 PLUG, drain

:7'~A =-..,7"'"
B-PTI/SV7 6340- DooDaD NIPPLE, grease

"'-\"..,7'(42)
1427-120-0010-0 CAP (42)

'7' tl ;I- ,;I f (tDX14)
1427-621-0120-0 GROMMET (10 x 14) 2

;1-1'7 -l<.Y (MID)
1427-120-0020-0 PLUG (MI0), blarJe 6

;I."/'.71Y m;l.
1434-120-0030-0 BOSS, spline

;:''/9:/'7' ~"y (W)
VS8014-0S0320 PIN (W), spring 2 5. x32

:r,.-l<.Y
VS9013-101000 WIRE 2 1. 0 xl00

1Y'/,;II- "'-\" '7}
1434-120-0020-0 SHAFT, input

", N "'_.I\.>
V74012-03S070 SEAL, oil SC20357

;I. 9 - 7"
1434-120-0010-0 SLEEVE

1'.7,.:j- v9-:7:. --:.79:/'7' 40TMK
1416-120-:0040-0 BEARING, clutch release

20B1
1'7,.'f" ABBY

1427-120-2300-0 CLUTCH ASS'Y

1'7,;1"T j] ~{- ABBY
1427-120-2400-0 • CLUTCH COVER COMPo

1'7,."T 7{;l.1 COMP
1427-120-2500-0 • CLUTCH DISK COMPo

9-"'>' ¥ Jt- I- (M8)
1427-120-0160-0 • BOLT (M8); reamer 2

8. W
V40116-001000 WASHER, spring 2 MID

, ii' ¥Jt- I-
V20126-080200 BOLT 4 M8 X20

8. W
V40116-000800 WASHER, spring 4 MS

3-J 7"77,. } COMP
1434-122-2200-0 YOKE BRACKET COMPo

, ii' ¥Jt-}
V20126_080180 BOLT 2 M8 x 18

8. W
V40116-000800 WASHER, spring 2 MS

3-J ~":/

1434-122-0020-0 PIN, yoke

3 - J
1434-122-0010-0 YOKE

? 9 ~.y

V50015-300180 PIN, cotter 3. x IS

64

\-__'<t
LO

No. 12 7'7 'Y T~\'7::;~ 7'J.Hf7 '7 'YT~~'JvOOf*

Fig. 12 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM

63



SERVICE MEMO

..i ••••• •• .• _~ ~ • __ • _. - __ • _ •• __ ... - ... - • _ -. _" _. - __ - __ • _. - _ •• __ - __ • __ - _ - - - •• - .. - -. _ - - -. - --- •• - - - -. - - .. - .. - - - - - - - - - - - - --

'_~:-'_ •• c " • • • •• _ •• __ • __ • _ _ • __ • __ _ • _ _ _ _ _ _ _ _ _ _. _ .. _. _ •• _. .. • __ .. • _

-.. ; ---'. -----------------------_. -.. -- -.-.- ----------------------_. ------------------------------------ --

..•---_ .... _-_._---_._---_. __ ._;._-_._-_.-.----~"-------------------------------_._--------------------------_._----_ ..._--. --_._ .. _.. _..... _-_ ... __ .-

, .• ~.•.~-- ------------------------------------_. ----------------_. ---------------------------------_. ~

•.... -._-_._-----------_ .. _--_._----------------------------_._--_ .. __ ... _------------------_._---------_ .. _-----------------

1l :'ilf

Remarks

l.OX250

MIO

MI2
(7T)

M6

1. 0 X 70

MIO X20

2~ x 18

MIO

~.l!. :+tr
Standard

6

6

2 M8

2 3~ x 18

22

B-PTI/8

2 M8x20

2 M8 (3111il

6

2

2

2

1m ~
Q'ty

WIRE
7:7 '7 "f" "'")I r (B)
ROD (B), clutch
j->;7/V -lJ'jJ'lf,

WASHER
'J 9 l::."y

PIN, cotter
7'V->f '/1' 7 ~ COMP
BRAKE SHAFT COMPo

C71? I-f'J(::-';7)
RING, snap (C-type)

;7:7 97'" ~YN COMP
CLUTCH PEDAL COMPo

J'!J;;t. :='':.J"/N

NIPPLE, grease

::r 71!J ",'N I-
BOLT

j- ':.J ~

NUT

7 :7 'Y "f" '" '7 v (A) COMP
CLUTCH ROD (A) COMPo
7' - '/

BOOTS
7::,-I;:/,

WIRE

Name

7;/';"-"';/ ;;t."/!J;/J'
SPRING, tension

;/3,:,0} *7 "'9 F
ROD, cut-off

'J!J 1::' ;/

PIN, cotter

T~ .... ;1- -IJ'-)J*,
WASHER

;;t.7':.J7'(L) COMP
STEP (L.H.) COMPo

;;t.7'Y/(R) COMP
STEP (R.H.) COMPo

::r71!J ¥.JL- I-
BOLT

S • W
WASHER, spring

j-~ .... .JL- -IJ'71*,
WASHER

::rjJ!J :t':.J~

NUT

::::I-I"
Part's Code

V4131b-OOObOO

1434-122-0060-0

V4131b-OOlOOO

1434- 616- 2100-0

V50015-200180

V30226-000BOO

1434-122-0040-0

1434- 616-2000-0

V20126-080200

V76340-00QOOO

V59013-100700

V4131b-000800

1434-312-2000-0

1434-122-0050-0

V590 13 -102500

1434-122-2000-0

1434-122- 0030--0

1434-122-2100-0

V50015-300180

V70414-002200

V30346-001200

V20126-100200

V40116-001000

12-39

12-37

12-42

12-45

12-49

12-50

12-40

12-47

12-53

12-51

12-46

12-38

12-48

12-44

12-43

12-41

12-55

12-52

12-56

12-54

12-59

12-57

12-58

No.12
E3 W ......g f>1l c
.n..i-I-lW-J !=IIJ r:lR

Ref No.

65



68

No. 13
1m 8'R :J ~ f" " 1m iJ:i( m tt't 1i :$JRR

Parfs Code Name Q'ty Standard Remarks

';lv_;\' .-.:.y.n.-(L) COMP
1434-312-2100-0 BRAKE PEDAL (L.B.) COMPo

~ :/7>\, 1:.;"-

1427-312-0010-0 PIN, slotted ( EM)
7· V -;f '-':'jI,n,(R) COMP

1434-312-2200-0 BRAKE PEDAL (R.H.) COMPo
~I).A =''://N

V76340-000000 NIPPLE, grease 2 B-PTI/8
71.'-0\' P'7 F COMP

1434-312-2300-0 BRAKE ROD COMPo 2
:t"::d (l:.7"9 ;:f.:l)

1401-122-0050-0 NUT (anticlock wise) 2 M8 ( 3$)

-j- '7 ~

V302Z6-000800 NUT 2 M8 0$)

7t''?j' (L) CQMP
1415-312-5000-0 YOKE (L. B.) COMPo 2

7t'.".t'(R) COMP
1415- 312- 6000-0 YOKE (R.B.) COMPo 2

7!1-.".!' 1::.';/ (A)
1404-312-0060-0 PIN (A), yoke 2

-r~"""JV <}"H
V41316-000800 WASHER 2 M8

? 9 e,""
2p x 18V50015-2001BO PIN, cotter 2

7 ?.".? 1::';/ (B)
1404-312-0050-0 PIN (B), yoke 2

j-~""N olJ'jJ;t:.
V41316-000800 WASHER 2 M8

? 9 l:";/
2p X 18V500 15- 200 180 PIN, cotter 2

'-~-i!f';/1 7 v-=\'- ~7"9 :/~

1403-312-0030-0 SPRING, parking brake 2
""-;f:/~ ~ ~ 7 ....; CaMP

1434-312-2400-0 PARKING STOPPER CaMP,
f N 1 ~7"9 :/~(20)

1427-312-0020-0 SPRING (20), torque

" 11' ,;{A- ~

V20126-100350 BOLT MI0 x 35
j- oy ~

V30026-001000 NUT MIO

j-~""'Jl- <}'11*
V41316-001000 WASHER MIO

",'-;ij:.~ 75:/7"
1434-312-0010-0 CLAMP, harness

;t"N O:;lF CaMP
1427-301-2100-0 PULL ROD CaMP.

7'7 ooy7 '"'!lA- caMP
1427-301-2000-0 DIFF-LOCK PEDAL CaMP.

7:/:/s:/ ~7" 9:/~ (121)
1427-301-0210-0 SPRING (121), tension

? 9 \::.':/

V50015-250180 PIN, cotter 2 2.5p xl8
\::.':/ (l2X53)

1427-301-0220-0 PIN (12 x 53)

? 9 \::':/

V50015-300Z00 PIN, cotter 2 3p x 20

7'7 077 T-L
1427-301-0190-0 ARM, cliff -lock

lCl

CO)---'~'

r1
.--<

o
.--<

No. 13 71.-' -.=f IJ 'y I"mJ1*
Fig. 13 BRAKE ROD SYStEM

<.D

~
.I

67



70

No.14
'ffii $f

Remarks

MB

M8 x 12

6xlOX120

O.9XIOO

MB

M6

M6

M6

MiO

MID X20

MiO

MID X30

~.ll. m
Standard

2

2

4

2

2

2

2

2

4

1~ ~
Q'ty

:?;/7 ~-7- COMP
TANK BASE COMPo
:>71:? *"JI.-~

BOLT
:>jJ:?- *"JI.-~

BOLT

s· W
WASHER, spring

r~-«'JI.- -tfjJ*'
WASHER
7- ~ ';1/ /v_ ~ COMP
STOP PLATE COMPo

~~ ';I 7;} 1" - 7-
CASE, battery

~~';I79 (NS60) ASBY
BATTERY (NS60) ASS'Y

~~';I79 "f-7"JI.-
CABLE, battery

7-7- 1"-7"JI.­
CABLE, earth

~~ ';I 7 9 -h: ';I r / v - ~ COMP
BATTERY SET PLATE COMPo

~~ ';17 9 -h: ';I r *" JI.- r (B)
BOLT (B). battery set

~~';I79 -h:';Ir rr,Jl.-r(A)
BOLT (A), battery set

r~""JI.- 'f)'jJ*,
WASHER

S • W
WASHER, spring

7';1 r
NUT
7 ';I :7 (L)
HOOK (L.H.)

7';1:7(R)
HOOK (R.H.)
7;/~!3;/ 7-79;/1'(55)
SPRING (55), tension

7::o.-:LJI.- :?-;/:7 COMP
FUEL TANK COMPo

>1-: N r
BOLT

"+f jJ *' (BX12X2)
WASHER (8 x 12 x2)

:!f-'{';I7 ABBY
CAP ASS'Y

:> ~ 7 ~

STRAINER
~".=. _JI.- ~~17"

PIPE,vinyl

7';1-h:;/
WIRE

:?-;/7 ~,;/ f COMP
TANK.BAND COMPo

7';1 ~

NUT
7':1 r
NUT
V1:!f",,:77-1 "}'::o.1 7~

TAG, caution

7 r~:L:!f "}':>.1 7y
TAG, caution
:L;/-;);/ :t1 N "}':>.1 7 y
TAG, caution
-«,,;/-;)/- "T::o.1 7~

TAG, caution

Name

1421-111-2100-0

V40116-000600

1421-111_2110.,.0

1427 -111-0010-0

V300l6-000600

1407-111-0010-0

V20026-080120

1427-602-0030-0

1415-903-0050-0

1427 _ 621- 0040-0

1427-621-2100-0

1427_111_2000_0

1427 - 602-00 10-0

V59013-091000

1415- 903- 0060-0

V4131b-000600

1415 - 903- 0072-0

1427-111-2100-0

1415-903-0080-0

V3002b-000800

V30226-000800

1427-602-0020-0

1427- 621- 0030-0

1427 - 621-2000- 0

1427 - 621- 0070-0

1434-111-2100-0

1427 - 621-0050-0

1427 - 621- 0060-0

V20126-100200

V401l6-001000

V4131b-OOlOOO

V20126-100300

1434-111-2000-0

$~::l-r

Parts Code

8

102Ll---11

~ 30,31,32,33

I''";'"~
~---l\ '--~
~

23

6

N~147~X)~~~~'<7~Y-aU~c7t~~'C-OO.

Fig. 14 FUEL TANK, BATTERY AND THROTTLE LEVER SYSTEM

69



72

No. 15
lm.l'l, ::l - r '" 1~ ~ :t.ll. ~ 1m! :'$fRR

Parts Code Name Q'ty Standard Remarks

7 '" ;/ ~ >: :l' :/ '" ;.' 'T-~

1427-201-0010-0 CASE, front transmission

l' ;/""7'7 J- f'N
1427_201_0050_0 METAL, input

F.{ ;/""7':/ I- UN ~~ "';/ "f;/
1427_201_0060_0 PACKING, input metal [I

'[
'#' ot<.JV I-

MB x60 JV20126-080600 BOLT 4

'#' mlVJ-
V20126-080350 BOLT 4 MB x35

S. W
16 MSV40116-000800 WASHER, spring

-r>:"""'./V <}',jjI.
16V41316-000BOO WASHER MS

...... 1::>? 1::.";/ (B)
6 S. x 16V52110-080160 PIN (B)

r V ;/ '77'7'
1427-201-0070-0 PLUG, drain

~_.JV ? 'Y';"-1' (16)
1427-201-0080-0 WASHER (16), seal

"f":x.:/;) f?N
1427-207-0010,;.0 METAL, change

..,.,- '!"I;/y ~-1

1427-904-0050-0 MARK, sub change

1"::r..;/;) f'N -'~":I "'";/
1427-207-0020-0 PACKING, change metal

, jJ? ,r-N J-
7 MB x30v20 126- 080300 BOLT

'#' rl<Jl-J-

V20126-0B0250 BOLT MB x25

V"-":Jt.- 7-;)
1427-207-0080-0 GAUGE, level

?;L::f:\: *"N~ M12 x 25
V25226-120250 BOLT, stud S ( HI)

,:/_k '\'-1' ",7"(35) 2J11!ffl
1340-253-0020-0 CAP (35), seal For 2 wheel drive

s----J
I

11---1'

13,--!<

No. 1 5 7 C ;..- ~ ~ ';I Y :I ;..-?- - A mH~

Fig. 15 FRONT TRANSMISSION CASE SYSTEM

71



No. 16
$~R :::I - F " 11 ~ :Joji ~ 1l ~RR

parts Code Name Q'ty Standard Remarks

1;/-r":l~ ~",,- (13)
1427-202-0010-0 GEAR (l3T), input

R· B • B
5205V60011-052050 BEARING, radial ball

C #, ~j'7(';;:7)

V70414-002500 RING, snap (C-type) 25

R· B. B
6204V60011-062040 BEARING, radial ball

'-'k '/_JV

V74412-035080 SEAL, oil TC20358
,;0:. _ F.N 7-~

KT16z017V65441-620170 BEARING, needle

.<TIY'i '/-y7~

1427-202-0020-0 SHAFT, change

~'1 4"'-\'- (21-27)
1427-202-0030-0 GEAR (21 T-27T), high

" - o¥-\' - (32)
1427-202-0040-0 GEAR (32T), low

~7· ~-\'- (15-33)
1427-202-0050-0 GEAR (15T-33T), ,ub

R.B.B(~;'7:Y",")

6204NRV60711-062040 BEARING, radial ball (with ring)

C#, ~j'7(';;:7)

20V70414-0020QO RING. snap (C-type)

R. B . B
~adial ball 6305_ 61427-203-0080-0 BEARING.

R. B . B ( ~.f'7~:f)

6305-6NR1427-203-0090-0 BEARING, radial ball' (with ring)
~.f'7(25)

1427-203-0020-0 RING (25). snap
'h'):/!J. #-\'"- (16-33)

1427-203-0031...=.Q GEAR (16T-33T). counter
='- - FN '7--:/

V65442-227260 BEARING. needle 2 KT222726
'h'):/!J. o¥-\" - (16-21)

1434-203-0010-0 GEAR (16T-21 T), counter

C '0 !-.f'7(';;:7)
V70414-004000 RING. snap (C-type) 40

'h'):/!J. #-\'" - (27)
1427-203-0050-0 GEAR (27T), counter

'hr):/!J. #-\'" - (35)
1427-203-0060-0 GEAR (35T). counter

'?':7?'!- 7J:7-
1434-203-0020-0 COLLAR. thrust

R· B . B
6204V60011-062040 BEARING. radial ball

C '0 !- .f '7 ( 7::t" )
47V70514-004700 RING. snap (C-type)

'j-::r-:/';; o¥-\"- (19)
1427-205-0010-0 GEAR (19T). change

PTO F 717" " -\" 7 ~
1434- 211- 0010- 0 SHAFT. P. T.O. drive

PTa #-\"- (22-28)
1434-211- 0020-0 GEAR (22T-28T), P. T. O.

C#? ~.f'7(7::J-)

V70514-004700 RING. snap (C-type) 47

R • B • B
6204V60011-062040 BEARING. radial ball 3

~ ":J F PTO """'" 7 ~ CaMP
1427-205-2000-0 MID P. T. O. SHAFT COMPo

'-1 k ,,_N
V74412-035080 S~AL, oil TC20358

'h':7 - (26x36x3)
1434-211-0040-0 COLLAR (26 x36 x3)

PTO :¥-\'" - (34) CaMP
1434-211- 2000_0 P.T.O. GEAR (34T) CaMP.

~~ -{ 7' (57)
1434-211-0030-0 PIPE (57)

R • B . B ( ~.f'7~:f)

V60711-062050 BEARING. radial ball (with ring) 6205NR
~, ":J :7 #-\'"- 1::' :/

1427-204-0020-0 PIN. back gear

.?7'~:/,/ l::':/ (W)
6" x 32V58014-060320 PIN (W), spring

?7.?~ 'h 7 - (23X34X2)
1427-204-0030-0 COLLAR (23 x34 x2). thrust 2

74

18

16-28

16-37

16-38

16-33

16-32

16- 31

16-34

)6-30

16-36

16-29

·'16-35

·2

3

4

5

6

7

8

9
"<l-
e<

to
.-<

M
M

No.16 71J~ I- ~ ';!'Y3 ~~~-'YATA (Fm!J'ij)
Fig. 16 FRONT TRANSMISSION GEAR SYSTEM

73



No. 16
SERVICE MEMO

_._.~. -- ------------------ -- ------ --------------- ----------- ----- -------- - --- -- ..-. --_.- _. -- --_.- --- .-- ------ -- ---- -------------------------~ ---- ---- ---

~.._. • __ - - - - - - - - - - - - - - _.w .w • " _

1i :';!J
Remarks

TLA2Z20

22

~Jl. ~

Standard
1m 'i!ll
Q'ty

~{ 'Y 7 "'" 4" - (23)
GEAR (23T). back
.==-t'N(':/::r:.N 7?-}-O/)

NEEDLE
C'JJ? ~;?(V:7)

RING, snap (C-type)

Name
$ R'1. ::J - I'
Parts Code

1427-204-0010-0

V70414-002200

V65362-228200

16-41

16-40

16- 39

.lU:l:J:'If!:%
Ref No.

75



77

No. 17 7 lJ ;..; r ~ '/ Y 3 ;..; ':¥-V- YA 7'" A (2g~Ff.I)

Fig. 17 FRONT TRANSMISSION GEAR SYSTEM

g:j'------\

7

8

9

14

17-29

-·1-7-30

·17~31

:;17-32

:17-33

17-35

J7-36

;17-37

.17-38

flI7 " l"~IJ RR ::J - I~

Parts Code

1427-202-0010-0

V60011-052050

V70414-002500

V60011-062040

V74412-035080

V65441-620170

1427 -202- 0020-0

1427-202-0030-0

1427-202-0040-0

1427-202-0050-0

V60711-062040

V70414-002000

1427 - 203-0080-0

1427-203-0090-0

1427-203-0020-0

1427-203-0031-0

V65442-227260

1434-203-0010-0

V70414-004000

1427- 203- 0050- 0

1427-203-0060-0

1434-203-0020-0

V60011-062040

V70514- 004700

1434-211- 00 10-0

1434-211- 0020-0

V60011-06Z040

V70514- 004700

1434-211- 0040-0

1434-211- 2000-0

1434-211- 0030-0

v6071l-06Z050

1427-204-0020-0

V58014-060320

1427-204-0030-0

1427-204-0010-0

V65362-228200

V70414~002200

"RR

Name

1;//::-} #1"-(13)
GEAR (l3T), input

R· B. B
BEARING, radial ball

Ctl~ }f'7(97)
RING. snap (C-type)

R· B. B
BEARING, radial ball

*1ft' ~_ft'

SEAL, oil

'='-Vft' 7-.;/
BEARING, needle

"!":;L;/';/ ~.y7}

SHAFT, change

"'1 ~-\"-C21-27)

GEAR (21 T-27T), high

'" - :¥ -\' - (32)
GEAR (32T), low

"lT7' :¥-\"- (15.,..-33)
GEAR (15T-33T), sub

R.B.B( };I'7::1'\'-)
BEARING, radial ball (with ring)

Ctlj1. };I'}(,;/7)
RING, snap (C-type)

R· B • B
BEARING, radial ball

R.B.B(}j'}::I'\'-)
BEARING, radial ball (with ring)

}j,}(25)
RING (25), snap

j)?;/~ :¥-\"-(16-33)
GEAR (16T-33T), counter

.=. - Fft' 7-';/
BEARING. needle

j)'/;/j1. :¥-\,,-(16-21)
GEAR (16T-2l T), counter
Ctl~ }j'}(,;/7)
RING, snap (C-type)
j) '/ ;/ ~ # -\" - (27)
GEAR (27T), counter

j),/;/~ #-\"- (35)
GEAR (35T), counter

.7.7.7.} j)7­
COLLAR. thrust

R· B. B
BEARING, radial ball

Ctlj1. }j'}(7;J-)
RING, snap (C-type)

p.T.a. V:H7' ~.y7}

SHAFT, P.T.O. drive

p·T·a· ~-\" - (22-28)
GEAR (22T-28T), P. T. o.
R. B . B
BEARING, radial ball
C'iJj1. };ll}(7;t')

RING, snap (C-type)
j) 7 - (26x36x3)
COLLAR (26 x36 x3)
p·T·a. :¥-\,,:'" (34) CaMP
P. T.O. GEAR (34T) COMPo
-, 1 7" (57)
PIPE (57)
R.B·B(};ll}::I=\'-)
BEARING, radial ball (with ring)

"'::-7 :¥-\'- 1::';/

PIN, back gear

A/~;/~ 1::";/ (W)
PIN (W), spring

.7.7.7.} 117- (23X34X2)
COLLAR (23 X 34 x2). thrust

"'::- 7 :¥-\"- (23)
GEAR (23T), back
.=.- F/l-(~;r.ft' 7j1.T~)

NEEDLE
C:!Jt: }j?(,;/7)

RING, snap (C-type)

11ID iIIJi:
Q'ty

2

. 1

2

~J!. :m
Standard

5205

25

6204

TC20358

KT1620l7

6204NR

20

6305-6

6305- 6NR

KT222726

40

6204

47

6204

47

6205NR

6. x32

TLA2220

22

No.17
fIIIj ~

Remarks

78



80

No.18
00 ~

Remarks

5,1 x 20

2,1 x IB

M8

0.9 x 100

14

5,1 x40

M8 x 16

0.9 x450

'Ii.ll. ~

Standard

5

5 5/16"

4 14 X4(RC~)

2

2 MB

2 M8

3 M14

3 Pl4

3

3 5,1 x 25

4 0.9 x70

3

1m !J&
Q'tyName

7:l'-\::/'

WIRE

;t.7"~;/:7' l!;/ (W)
PIN (W), spring

:r:>l""Y
WIRE
':/7} 7-.J. COMP
SHIFT ARM CaMP.
7oY} ~:r..Y,;J v~~_ COMP
FRONT CHANGE LEVER CaMP.

c_ ':/7:1' '?:r­
STAY, low shifter

;~1 ':/79 :A7­
STAY. high shifter

':/7!J.
SHIFTER, low

"" l' 'Y 7 11
SHIFTER, high
CjJ? }j'7(,;J1)

RING, snap (C-type)
~7· ':/ 71'

SHIFTER, sub
':/7 l' 7-7"~ Y1'
SPRING, shifter
7--'T-ft,- >f<-k

BALL, steel
j77 7·1'

CAP, blank
:tjJ1' >f<ft,-}

BOLT

S. W
WASHER, spring

T~"')\,- -tf'jJ;f..
WASHER
~7· ':/7} 7-.J. COMP
SUB SHIFT ARM CaMP.

=' jf? ..yjJ;f..
WASHER

T~"')\,- ..yjJff.
WASHER

"0" 9 Y l'
a-RING
-l}"7· v~~_ COMP
SUB LEVER COMPo

o_)\,- j-;/:h1-)7 .=.~~

GRIP, shaft

;(.7"9 ;/ If \::. Y (W)
PIN (W), spring

j-:>I~;/

WIRE
':/71' ;(.j-- COMP
SHIFTER STAY CaMP.
7-7'9;/'7' 7-;(.
CASE, spring
70;/} -'T:L;/,;J ':/71'
SHIFTER, front change
;(.7'~;/1' \::.;/ (W)
PIN (W), spring

'79 1::';/
PIN, cotter
::sjJ1' *·N}
BOLT

v ~{ - / 7· (48)

KNOB (48), lever
7-1';/ f-:r.;/.;/ v~{_

LEVER, main change
'f":r.y.; v~{_ 7'-~

BOOT. change lever
;1.7"~;/J' ;t-A-j"

HOLDER, spring

7'v::,""-\- ;t.7'~Y::1(30)

SPRING (30), pressure

'f":J:.Y'; 1J1 r
GUIDE, change

::>t1!J d;'N~

BOLT

V58014-050200

V41316-000800

1427_210_0110_0

1427-210-0090-0

1427-210-0080-0

1427-210-2000-0

V59013-090700

V50015-200180

V58014-050250

1427-210-0061-0

4106-105-3030-0

1427-208-2100-0

vnOl0-240140

1427-210-0070-0

V41016-001400

1427-208-2000-0

V41316-000800

V40116-000800

1427-210-0030-0

1427-210-0040-0

V68020-000100

1427-209-2100-0

1302- 225-0030-0

V70414-001400

V59013·091000

1427-210-0010-0

1427-209-2000-0

1427-210-0050-0

1427-207-0070-0

1427-210-0020-0

v58014-050400

1403_207_0010_0

1427_207_0040_0

1427-207-0060-0

1427-207-0050-0

V59013-094500

"" C l"j;iJ) I:U::I :J - I'

Parts Code

1427-207-0030-0

1414-207-0050-0

6

9

7

5

3

2

4

8

18- 38

18- 3 6

18-37

18-35

~8-30

18- 31

18-26

18-27

}8-29

-il8-32

>18-33

IB·34

I
co
N

No. 1 8 Y 77' -1 ';/ ~'yA 7' A (F~m)

Fig. 18 SHIFTING SYSTEM

NI----!

79



SERVICE MEMO

.L~;.~.. -_ .. _-_ _.. _.. _.. _.. _-_ __ ._. __ .. _. __ .. _.. ------------------ .. _. __ . .._.. __ __ ..

.•••••••••• _ ••••• c._ ••••• _ •••••• _ •••• __•• _ •••• _ ••••• __ •••••••••••• __ •••••• _ •••••••••••••••••••••••••••••••••••• _ ••••••"••••••••••••••:•••••••••••••••••••

.-,---_ - _.-_. __.. _.-_ __ .. _ _ __ .. --_ _--_._---_ .._---_._-- _ _- .. - _ _ " .

1m! ~
Remarks

~.l!. ~

Standard
11 ~
Q'tyName

o jf, mJV~

BOLT 2 M8X16

S. W
WASHER, spring 2 MB

T~"".N ..yjJ*,
WASHER 2 MB

OJRR

P.T.D. ~7~ ?-7­
STAY, p.T.a. shifter
P.T.D. ~ 7 :?­
SHIFTER. P.T.O.
P.T.O. y7 ~ 7-1. COMP
p.T.a. SHIFT ARM COMF.

P·T·O· !/~~ - COMP
p.T.a. LEVER COMPo

7-:r..;/-:) if" r
GUIDE, change

P·T.D· ".:r..;/'/ ""-1
MARK, p. T. O. change

$8'R:::i-1'
Parts Code

18-39 1434-216-0020-0

18-40 1434-216-0010-0

18-41 1427-216-2000-0

18-42 1427-216-2100-0

18-43 1427 - 216- 0031-0

18-44 1434-903-0040-0

18-45 V20126-080160

18-46 V40116-000800

18-47 V41316-000800

No.1S

81

J!1±l'i:-%
Ref No.



84

No.19

\

1i ~
Remarks

P14

14 x 4(RCAID)

5" x 40

14

M8 x 16

M8

M8

M8

M14

M8x16

M8

0.9x450

5/16 11

5" x 25

0.9 x70

m ~
Standard

2

2

2

4

3

2

4

2

2

2

5

2

2

2

2

1m ~
Q'tyName

:7"::I-l!;..'

WIRE

;;>..7'9:/:1 0:";/ (W)
PIN (W), spring
0' _ ~ '7 1J. ;t.:r­
STAY. low shifter
"~1 ':/7? :7.7'"­
STAY. high shifter

':/711­

SHIfTER, low
..~., ':/ '7 ?

SHIFTER, high

Ct!? }f?(:l:7)
RING, snap (C-type)
~7 "/7?
SHIFTER, sub

':/711- ;A..7"9y!/
SPRING, shifter

;J.."f"-JV *,'_N

BALL, steel

;. 7'7 7'1>
CAP, blank
=:Iff? rn'N}

BOLT
S • W
WASHER, spring

T~""'N ...yjJt­
WASHER

~7 ':/7} 7-A COMP
SUB SHIFT ARM CaMP.

::r jJ:J' ""fjJif.
WASHER

"RR

D _k 7;..-j11 '.)7 -=o¥ 9
GRIP, shaft

:A'7~;..-7' ~;..- (W)
PIN (W), spring

77~/

WIRE
P.T.O. ~7:J' ;J..j--

STAY, P.T.O. shifter

P·T·O. ~ 7 :J'
SHIFTER, P.T.O.

P.T.O. ~7 ~ 7-A COMP
P. T.O. SHIFT ARM CaMP.

P.T.O. V~, - COMP
P.T.O. LEVER CaMP.

,!":r.;..-'.) #1 r
GUIDE, change

P.T.O. ,!":r.;..-'.) ~-7

MARK, P.T.O. change

::rjJ? ¥JV~

BOLT

S . W
WASHER, spring
-j"~~JV -lJ'jJ;;..

WASHER

v~{_ /'f(48)

KNOB (48), lever
;.1;/ <jo:r.y'; v ..::_
LEVER. main change
<Jo:r.y;) V",_ 7"-':/
BOOT, change lever

;1.7'9;/:/ *.n-j"
HOLDER. spring

7'v::'~1" ;1.7'9;/"/(30)
SPRING (30), pressure

"!'IY'; :J!1 r
GUIDE, change

~jJ? ,.r-JV~

BOLT

"0" ~;..-,­

a-RING

-!I" 7' V~, - COMP
SUB LEVER CaMP.

1434- 216- 0010--0

1427-208-2100-0

1434-216-0020-0

1427-216-2100-0

1427-216-2000-0

v41016-001400

1427-208-2000-0

V72010-240140

1427 - 210- 0030-0

V41316-000800

"" " l"RIJ RR :J - I~

Parts Code"

V40116-000800

1414-207-0050-0

1427-207-0060-0

1427-207-0030-0

1403-207 -O(HO-O

1427-207-0070-0

1427-207-0050-0

1427-210-0040-0

1427-207-0040-0

1427-210-0050-0

V68020- 000 100

1302-225-0030-0

V59013-094500

1427-210-0020-0

1427-210-0010-0

V58014-050400

1427-210.,0070-0

V70414-001400

1427-210-0061-0

V59013-090700

V58014-050250

1427 - 216-0031-0

1434-903-0040-0

V41316-000800

V40116-000800

V20126-080160

4106-105-3030-0

2

3

6

5

4

19- 7

1'9-11

19- 9

19-12

19-13

19- 15

19-10

19-14

19-33

19-25

19- 8

19- 31

19-29

19-28

19-30

19-18

19-19

19-32

19-26

19-27

19-37

19-35

19-36

19-34

~l---.>....._

~;---s::~

No. 19 Y 7 T -( ;,; ~'Y A T A (2~lKffl)

Fig. 19 SHIFTING SYSTEM

L()
N

~'---{<

r
CO"
N ool _
~

83



No.21

88

11 ~
Remarks

TC35558

6305-6

2

6304

20

2 6203

2 25

\

1m ~ ';I:.ll. ~

Q'ty 'Standard

p.T.a. V-y7~

SHAFT. P. T.O.
*1JV Y_.N

SEAL. oil
;A 9 - 7"
SLEEVE
R· B . B
BEARING. radial ball

p.T.a. j}?;/ t' ~-\'" - (19)
GEAR (19T), P.,T. O. _counter

R . B • B
BEARING. radial ball

? 'Y V -\' (20X28X2)
'WASHER (29 X28.X 2)

C-)JjZ' ~j'7('lP)

RING,- snap (e-type) .
R,; B. B
BEARING. radial ball
C-)Jtz }f'7(-:J:7)

RING, snap (C-type)

',~

1427-212-0020-0

1427-212-0010-0

1427-211-0040-0

V70414,...002500

V60011-063040

1427-212-0030-0

V70414-o.02000

V60011-062030

V74413-555080

1427-203-0080-0

::m.p,,::::J-r
Parts Code

')JJ--~(J)

,No.21 P.T.O.Y~7 r 001*,
. Fig. 21 P.T.O.SHAFT SYSTEM

NI---I11

87



86

No.20
1i ~

Remarks

M8

MB x25

M12 x 3D

M8

MID X 35

MI2 x 25

MIO

MB

B,i x 16 (=6)

M1Z

M10

MID x 36
( 3$)

0.,9xI8D

MIZ

M10

Z5

2.5~x20

MID x3D
( 3$)

MID x 32
( 3$)

;l;t .~

Standard

8

9

2

4

B

5

Z

Z

6

6

Z

7

Z

9

8

Z

Z

Z

11

10

AR

AR

1~ .~
Q'tyName

9;.- ~ ::',;-',,;/ 7-:7­
CASE, rear transmis sian
~ ::1,;-',,;/ 7-;1.. "'~::I","Y

PACKING, transmission case
?:r.::o ~ *'.!L')-
BOLT, stud

::ojJ1' 7:1)-

NUT
S. W
WASHER, spring

7~"""'.!L' "'jJ~

WASHER

,?'] 9 rl "'jJ~

WASHER, lock
::ojJ1' *'.!L'I­

BOLT
777-;1.. 1 1'.!L' (L)
METAL (L. H.), cliff-case
77 7-;1.. 11'.!L' (R)
METAL (R. H.), diff~case

77 7-;1.. 11'.!L' ,;-'A(A)
SHIM (A), diff-case metal

77 7-;1.. j.1'.!L' ,;-'A(B)
SHIM (B), diff-case metal

::0 jJ!' rl<.!L'1-
BOLT

c
RR

:r::l~Y

WIRE

8. W
WASHER, spring
11'7 -e.Y(MIZ)

CAP (MI2), blank

P·T·O. ,;-'.,.7)- 11'.!L'
METAL, P.T.O. shaft

11'.!L' ...~::I=\';/
PACKING, metal

::0 111' *'.!L')-
BOLT

S. W
WASHER, spring

""1::o? ~'Y (B)
PIN (B)
ZP 7''77::,I-(L) COMP
ZP BRACKET (L. H.) CaMP.
Z P 7''77::1 I- (R) COMP
ZP BRACKET (R. H.) CaMP.
?:r.::o ~ rl<JV I-

BOLT, stud
::ojJ!, rl<.!L')-

BOLT

S . W
WASHER, spring
::0 jJ1' 7::1 I-

NUT
7':I,;-'=' (Z5X34X48)
BUSH (Z5 x 34 x 48)
CjJ!' 1-1'7(;;1)

RING, snap (C-type)
;;.,d;/)- tJ ...~- COMP
JOINT COVER COMPo
1::";/ (8XZZO)
PIN (8 xZZO)
*1.!L' ::'l? ......;.- ~.;/

PIN, hair

1::";/(8XZIZ)
PIN (8 x ZlZ)
7~'?JV ..yjJ~

WASHER
'79 ~.;/

PIN, cotter
?:r.::o~ ¥JV)­

BOLT, stud

?:r.::o ~ rlUI- I­
BOLT, stud

V40116-001200

V30326-001200

1427-201-2301-0

1434-201-2000-0

V521l0-080160

V25126-120250

1305-241-0010-0

VZ0126-1Z0300

V40116-000800

V25226-100360

V30326-001000

V41316-001000

1427-201-0090-0

V201Z6-080250

V20126-100350

1427-201-0190-0

$,\1,::l-r
Parts Code

1427-201-0180-0

1427-201-0110-0

1427-201- 0160-0

1427-201-0120-0

V40116-001000

1434-201-2100-0

V40116-000800

1427-201-0030-0

1427-201-0020-0

1427-201-0040-0

1427-201-0170-0

V59013-091800

1427- 20 1-0130-0

1427-201-0140-0

1427 -201-0150-0

1427-201-0210-0

V41316-000800

V25226-100320

V70414-002500

V50015-250200

V25226-100300

8

20-11

20-13

20-14

ZO-15

ZO- 9

20-18

20-19

20-20

20-16

20-21

20-22

ZO-IZ

20-24

20-25

20-26

20-27

20-28

ZO-Z9

20-30

20'- 5

20-31

20-37

20-33

20-35

20-23

ZO-36

20-17

20- 1

20- 2

20-32

20-34

-20-10

/20- 7

,ZO- 6

.?O- 3

':20- 4

No.20 I) ~ - ~ ';1 Y :I ;.;?" - .Aml~

Fig. 20 REAR TRANSMISSION CASE SYSTEM

o
.-;:--.-;--(~\

l!

/
o
M

85



No.22

90

1illl ~
Remarks

'Ii.!!. ~

Standard

2

12 M12 x 50

4 MI0 X45

12 M12

4 MI0

4 B. x 16 (m6)

2
PTI/4
B=14 °71J7

2

2

2 8-16(;~i7?")

2 8-16

2 All'
A-type

2

2

2

12 M12 x 30
(9T)

12 M12
(7T)

12 M12

2

2

2

2 6306

2 6208

2 30

2 80

2 MI0 x 32
( 3;jl)

2 M10 x 36
( 3;jl)

4 MI0

4 MI0

6

1m ~
Q'ty

"RR

Name

9~- 77~N ~"~~'(L)

HOUSING (L. H.). rear axle

9~- 77~k ~?~Y'(R)

HOUSING (R.H.), rear axle

9 -t- 71;!../V "'~"'1";/

PACKING, rear axle
::JjJJ!l mJVr
BOLT
;:ijJ:? ,J;'JVr

BOLT
S • W
WASHER, spring

S • W
WASHER, spring

.....1::J? l:."Y (B)
PIN (B)

rVY /7t/
PLUG, drain

*1JV ::-'-\'7 r
SHAFT. whe el

* -1 IV r"'} A (5 J AX 1 6 )
DRUM (5JA X 16), wheel

..' 1- '7!/ l' -( -t
HIGH LUG TIRE
"To>.-7"

TUBE
?11'7"J'f-'.Y 71'
CAP, tire choke valve

*1JV rr.";:J..

BOSS, wheef

* -1.IV rl,;:>; \::.' Y

PIN, wheel boss
\:.'y 19":1/
CLIP, pin

'::J jJfl. ¥.n- r
BOLT

roy-!-
NUT
8 • W
WASHER, spring

* -(}L- ,Jf .". - (58)­
GEAR (SST), wheel

~~ 1 "1' (123)
PIPE (123)
;tift- 'Y-ft-(48)
SEAL (48), oil

R. B " B
BEARING, radial ball

R. B" B
BEARING, radial ball

C-)JfI ~;I'7(Y7)

RING, snap (C-type)

C-)JfI ~;I'7(7T)

RING, snap (C-type)

'7.:1:. ::r ~ *" ft- J-
BOLT, stud

'7.:1:.::r~ *"ft-~

BOLT, stud

8 • W
WASHER, spring

T",IJ-
NUT
;177 ~,Y(M14)

PLUG (MI4), blank

V40116-001000

V70514-008000

V25226-100320

V30026-001000

1427-317-0040-0

V25226-100360

V60011-062080

1427 - 317-0030-0

V60011-063060

1427-307-0040-0

1427-317-2100-1

1427-317-0020-0

1427-307-0030-0

$J!,::J-F
Parts Code

1427-307-0020-0

V40116-001200

V40116-001200

V20126-120500

V30046-001200 .

1427 -306-00 10-0

V20l46-120300

1427 - 306- 0020_0

1427-306-0030-0

V52110-080160

V99900-000010

V88900-008160

V88844-008160

1427 - 307-0010-0

7955-201-0260-0

1427- 317 -00 10-0

V70414-003000

V20126-100450

V40116-001000

22- 25

22-29

22-26

22-27

22-28

22-15

22-30

22-31

22-32

':22-19

'22-21

:22- 16

';22-23

:'22-24

:22-22

"22-20

:"22-17

.<22-18

2

3

4

5

6

LO 7
,.-<

22- B

22- 9

2,2-10

12-11

22-12

1\---8:]
r,--;:>--'

~~J)--~

;:';:-------'

;::::!--~-II

No.22 I)~-77 AJvOOf~

Fig. 22 REAR AXLE SYSTEM

89



92

No.23
1Rll. :;,If
. Remarks

3. x Z5

3~ x 18

Z' x 18

M1Z

M1Z

1. 0 x 70

4. x 16

M6

m :fa.
Standa~d

3

3

3

3

Z

Z

M6

Z Z' x 18

Z M6

Z M8 x16

Z M8

Z M8

AR

11§l~

Q'iy·Name

,
!

;l.<l ':I ~JV ..... -7
MARK, throttle

7:7~JV -...:.jI.rv
PEDAL, accelerative

7;7-l>.:.N 7-.A CA) COMP
ACCELERATIVE ARM (A) COMPo
~ J\/ 7 ;7.. /' 9 ;/ t' (IS)

SPRING (18), torque

A7"9 YfJ' t!y (W)
PIN (W), spring

7~-l>.:Y

WIRE

7;7-l!JV c';I!-'(A)
ROD (A), accelerative

7;7-1>.:11- "',. reS)
ROD (E), acceler . e

71j-l!.N 7-1" (B)
ARM (B), accelerative

ry.9 I!y
PIN, cotter

j-~""k -IJ':J!*
WASHER

?",,.)-JV I/-'~- COMP
THROTTLE LEVER COMPo
v ... ,_ .=.<¥9
GRI:p. lever

'7 -( .=. y t' (13X50X3)
LINNING (13 x50 x 3)

TJ':J ~-\" (l3X50X3)
WASHER (13 x50 x3)

"tI"'7 ... .:;j.
SPRING. cone

~:/:1:t T-y)-(:r-()
NUT, slotted
'79,1::':;/
PIN, cotter

7:7 -l>.:.11- /' v - J- COMP
ACCELERATIVE PLATE COMPo

T~""JV -tJ'jJ*
WASHER
r;.9 t!y

PIN, cotter
J- .IV :7 A 7' .9 ;/ fI' (24)
SPRING (24), torque

;l. '" '" ~.IV "'::' r
ROD, throttle
71-i:.IV ::J~1:fJ

CONNECTOR, accelerative
M6 :fJ-Y ~~::,1/V

TURN-BUCKLE (M6)

7'::' ~

NUT

'7 9 I:::' Y
PIN, cotter

7~""'/V ..y-jJ;f.
WASHER

I.U:: - :tJ-1 r COMp
LEVER GUIDE;:. COMPo
::JjJ;!J rl'/V~

BOLT
S . W
WASHER, spring

j- ::' ~

NUT
"'!I' jJ :f. C13X32Xl)
WASHER (13 x32 Xl)

1434-117-0010-0,
1434-117~0020-0

1421_116,'--0010_0

V41316-000600

1407-117-0070-0

V40116-000800

1415-505- 0110-0

1421-11~-0020-0

1434-117-2200-0,

1427 - 9041- 0041-0

V30026-000800

,

V30026-000600

1415-505-0150-0

V50015-200180

1434-117-2000-0

1427-117-0010-0

V41316-000600

V20126-080160

V41316-Od1200

V50015-200180

1434-117-2100-0

1434-116-0050-0

V50015-300250

1434-116-0040-0

1434-116-0030-0

V32116-001200

V59013-100700

1414-117-0050-0

l'lIl ~~ :::J - r
Parts Code

V58014-040160

1434-116-2000-0

1434-116-0010-0

1434-116- 0020-0

V50015-300180

23-32

23-31

23-33

1

Z

3

4

5

6

7

,-<
8,

"",-<
9

lD

~,---\

~--s

o
N

No. 23 .7 7-eJI-~~·JI-}l'(f·A IJ .y I- JI- VJ<\-OOf.*
Fig. 23 ACCELERATIVE PEDAL AND THROTTLE LEVER SYSTEM

91



94

No.24

*

1i i;\f
Remarks

*
*

* Ali. 24.25, 26 ~Ri~tt

Inc!uded 24, 25, 26

*

*

*

*
*

*

*

*

*

*

*
*

*

14 x 4

P8

14 x4

MB x25

M8

10 X4

M8 x 135

M8 x 35

M8

8~ x 16

M8

M8

m .*ft
Standard

4

4

2

4

2

4

2

2

2

1m J!(
~'ty

"RR
Name

'79--;1 ~:l'V3;/ ABSY
CREEP MISSION ASS1y
-1)-':1' ~-\"- 7-:7-
CASE, sub gear
'j-x.;/V :J.!JJV ~~';/k-/

PACKING, change metal

1-77 7'1?- (10)
CAP (10), blank

}77 7?
CAP, blank

:::rjJ? o!<JVr

BOLT
"}'-:r..y-:'; 7-7­
CASE, change

"f":x.;/';/ 7-7. ~{7:\'-Y

PACKING, change case

;. 77 7'11

CAP, blank

--1 :::r? ~;/ (8)
PIN (B)
::J tf!J mil- r
BOLT
S • W
WASHER, spring

~ 11:\'- -tJ'jJ;'f.
WASHER

"0" ;1;/ 1"
O-RING

::IjJ? ¥JVr

BOLT
S • W
WASHER, spring

T:;~jv "'J'jf;l.
WASHER

lllH'R:::l - r
Parts Code

1427-251-0010-0

1427-251-0040-0

V41316-000800

V40116-000800

1427-210-0040-0

V20126- 080250

V72010-190080

V40116-000800

1427-251-0030-0

6 1427-251-0020-0

8 1427-210-0040-0

2 1427-207-0020-0

0-1 1427-025-2000-0

5 V20126-080350

9 V52110-0B0160

10 V201Z6-081350

24-16

24-15

24-13

24- 14

24-12 V41116-000800

No. 24 if~:¥~-?"-AmJf~

Fig. 24 SUB GEAR CASE SYSTEM

93



96

No.25
l'JIH'R:::l - r " mill( :tJi.. .tt. 1i ~RR
Parts Code . Name <hy Standa.td Remarks

"b?/'fI. :::'-1"71-

1427-252-0010-0 SHAFT, counter *
;. 17 ,.,

2 1427-252-0020-0 CAP, bla* 40 X5 *
C1J.? 1-;19(77')

*3 V70514-004000 RING. snap (C-type) 40

R ". B .·.B
4 V60011-062030 BEARING! radial ball 6203 *11 '7-y ? #-\'" - (29)
5 1427-252-0030-0 GEAR (29T), counter 1 *

r;~';/..y

*6 1365- 224-0020-0 WASHER
11'1;/1!' #-\"- (33-21-14)

7 1427-252-0040-0 GEAR (33T-21 T-14T), counter *25-
.=. - r.lt- 'T-v

25- 8 V65442-024170 BEARING. needle KT202417 *;::. - r.N 7'-'./
25- 9 v65442-024220 BEARING. needle KTWZ02422 *

-< 1 7" (18)

*25-10 1427-252-0050-0 PIPE (18)

"JJ,/;/' #1'-(14)

*25 ... 11 1427-252~OO60-0 GEAR (14T), counter

7-:;1;1.1- "b:7-
25-1Z 1427-252-0070-0 COLLAR. thrust *

,,::,-r.N(';;%..I1- 7Ji1.j-~)

TLA1522 *25-13 V65361-521220 NEEDLE

ClI' ~:J.'J(7j-)

2125-14 V70514-002100 RING, snap (C-type) *.
'j-:L,:/V ~-y7~

.,.:25-15 1427 - 253- 0010-0 SHAFT, change

ClI' ~J.'J(.7j-)

25-16 V70514-004000 RING, snap (C-type) 2 40 *R. B. B
2 620325-17 V60011-062030 BEARING, radial ball *'hrj':/t' ~ -\" - (16)

25-18 1427-253-0020-0 GEAR (16T), counter *ClI' ~f'7(y?)

2025-19 V70414-002000 RING, snap (C-type) *
~:r.,:/y ~-\"- (24-32)

25-20 1427-253-0030-0 GEAR (24T-32T), change *
J.77 7' ,

40 x 525-21 1427_252_0020_0 CAP, blank *

(Y)------(F

~-----s

2h----~

r,)-----;:J:;

No. 25 7 1) -7":f~Y.A 7'-A
Fig. 25 CREEP GEAR SYSTEM

;':l:-------'

~---C5'

;S:---tr

95



No.26

98

11 ~
Remarks

*

*
*

*

*

*

*

*
*

*

*

*

*
*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

.. *.

M8

MB X20

MID

1.Ox140

1. 0 x 70

PIOA

6'; x 22

1. 0 x 90

5/16"

M8

.:!i.ll. ...~
Standard

2

2

4

2

2

4

4

4

5

5

1~ ~
Q'ty

7-;I:./,Y j.I!'N

METAL, change
:r:I:.:/Y ;I-!J.N .. , ':I=t:/

PACKING, change metal
;;J'fl~ ltv.... }

BOLT
S. W
WASHER, spring
;t.1 y "!':r..y>j v ...~­

LEVER, main change

'1/"'~ - '" '7' (48)
KNOB (48), lever
? 9 ~. y

PIN, cotter
"!':r..y';; v ...~- '7'-7
BOOTS, change lever

'::1:::.'/JJV ;1..79y11'
SPRING, conical

c 79 71/-} COMP
LOCK PLATE COMPo

-h:7} >!<JV}
BOLT, set

S. W
WASHER, spring
"'~1 '/7} 7-A
ARM, high shift

:S'flf >!<JVHM8X25)
BOLT (MB x 25)

S··W
WASHER, spring
7'7-h:Y

WIRE
99 -7' .'/71'· 7-A
ARM,c~eep.':shift

0_ ,/7} '.7:...,.A
ARM, low shift
;1..79:/9" ~.y (W)

PIN (W), spring

Name

WIRE
"'~1 '/7 ~ ;1..7'­
STAY, high shifter

99-7 '/7~ :707'­
STAY, creep'shifter
c_ '/7~ ;1..7'­
STAY, low shifter

'/7~ :707'9y11'
SPRING, shifter

;1.."!,-JV>!<-1!'
BALL, steel

... ' -1 ~ 7 ~

SHIFTER, high

99-7 '/7~

SHIFTER, creep
0_ ~7"

SHIFTER, low

'!r'7' ~7"
SHIFTER, sub

"'!t7' ~7" 707'­
STAY, sub shifter

"0" 9Y9"
O-RING

$8'R::l-r
Parts Code

1427-256-0020-0

1427-258-0020_0

1427-255-0030-0

V40116-000800

1427-258-0010-0

1427-255-0040-0

1427-258-0050-0

1427-256-0030:"0

1427-254-0030-0

1427-255-0020-0

1427-254-0020_0

1302;';225-0030_0

V58014-060220

V59013-100700

1427-258..,2000-0

1427-258-0030-0

1427-254-0010-0

V40116-001000

VS9013-100900

V72010-240100

1414-207 -0050_0

V201Z6-080200

1427-258-0040_0

1427-257-0010_0

1427-256-0010-0

V50015-3.20180

1403- 207 -0010-0

1427 -257 - OOzO_o

1427-255-0010-0

V59013-101400

V40116-000BOO

26- 8

26-15

26- 7

26-20

26-10

26-25

26- 9

26- 6

26-14

26-13

26- 5

26-12

26-11

26-24

26_21

26-18

26-19

26-22

26-32

26-27

26-17

26-16

26-30

26-29

26-28

26-26

ill
N

lD
,.-;

No. 267 1} -A,y77YA,7A
Fig. 26 CREEP SHIFTER SYSTEM

g'---\A

97



No.27
11 ~

Remarks

6206

MIO

MI0

PIOA

6010

5"x25 EID

~C30458

8" x 16

8" x 30

M8 x 25,
(9T)

6009

1

2

2

2

2

2

2

2

4

"RR

*1J1.> 1::.'.=*;/ (11) (R)
PINION (llT) (R.B.). wheel
77 r:i~7 7'7~'f-

CLUTCH. diff-lock
R. B . B
BEARING, radial ball

77 7-A
DIFF-CASE
......1':::J? 1::.';/ (B)
PIN (B)
......1':::J? I::.";/(B)

,. PIN (B)
77 1::.".=*;/ V-t7 ~

SHAFT, diff-pinion

A'7A ~ 11'7- (32X48Xl)
COLLAR (32 X 48 Xl). thrust

. i";i::"-y- l' F :if -t' - (14)
GEAR: (14T), diff-side

I::.;,:;'i:;;. v'-\"7 ~ *JI.>j"
HO~O'ER, pinion _shaft

77 I::.',:';t:/ (12)
PINION (12T). diff

1::.'.=*;..;:,' A'7A~ "'7­
COLLAR. pinion thrust

F717' 'fI"'-Y-.(7) SET
DRiVE GEAR (7T) SET

~ ;/?: "f-t'- (42)
• GEAR-(42~J, -ring

F'71' 7· e.=:t,·;.... (7)
• PINION (7,:IJ. drive

~'19 FJ ..yji;:'l­
WASHER. 'l!?'ck

::JjJ? *,JI.>~

BOLT

R. B. B." _
BEARING. radJ~l ball

*1'JI.> 1::..=*;/ (11) (L)"
PINION (llT) (L.H.). wheel
R. B, B
BEARING. radial ball
*1'JI.> V-JI.>
SEAL, oil .-
/v~v-l" A7"9;/.1"(40)
SPRING (40). pressure
77 o~7 v7f!.
SHIFTER. diff-lock

v7f!. A7-
STAY. shifter

77 o~7 11A
CAM. diff-Iock

~ ~;:I",," 1::.';/
PIN, slotted

"0" 9;/.1"
O-RING

S • W
WASHER. spring

-r ~ ~

NUT

lm~:::J-r

Parts Code

1427-301-0021-0

1427-301-0140-0

1427-301-0160-0

V30026-001000

V40116-001000

1427-301-0170-0

1427- 30 1-0 151-0

V60011-062060

1427-301-0120-0

1427_ 30 1- 0 11 0-0

1427_301_0131_0

V60011-060100

1427 - 30 1-0050-0

V52110-080300

1427-301-0030-0

1427 _3(H-0070- 0

1427-301-0060-0

1427-020-2000-0

1427-203-0012-0

1427_301_0010_0

1427 - 30 1- 0090- 0

1427-301-0040-0

V20146-080250

1427-301-0080-0

V74413-0450BO

V52110-080160

V72010-240100

V60011-060090

1427-301-0180-0

6

2

4

5

27-11

27-10

27-24

27-13

27- 9

27-20

27-28

27-16

27- 8

27- 7

27-19

27-15

27-17

27- 0-1

27-12

27-14

27-22

27-27

27-26

27-23

27-18

27-21

27-25

Jil±l:j:.J}
Ref No.

o
N

---i:\l

N

No. 27.f:-17.7v);P'1"'Jv=¥~-OO~
Fig•. 2.~DIFFERENTIAL GEAR SYSTEM

N

99



102

No• 28
Jl.i±liR=-% $.l1:::J - ,.... '" :g 11 ~ ~Jl. .~ 1i ~RR

'Ref No. Parts Code Name Q'ty .Standard Remarks

7"V-::\, (L) ABSY
28- 0- I 1427_310_2000_0 BRAKE (L. H.) ASS 1y I

7" V-:\,- (/:1.- COMP
S. 28- I 1427-310-2100-0 • BRAKE SHOE COMPo 2

7:-'(/3/ ;7.7'9;/7'
28- 2 1427-310-°9 10 - 0 • SPRING, tension 2

7"V-:t '1J~'; - COMP
28- 3 1427-310-2200-0 • BRAKE COVER COMPo I

7"V-=\,- "A t::.";/ (L) COMP
28- 4 1427-310-2300-0 • BRAKE CAM PIN (L. H.) COMP. I

"0" 9/'1/

28- 5 v72010-2401BO • O-RING I PI8
7"V-'" r7 A COMP

28- 6 1427-310-2400-0 • BRAKE DRUM COMPo I

CiU I-f'}(i/:7)
28- 7 V70414-002200 • RING, snap (G-type) I 22

C ii' }i?(i/.7)
28- 8 V70414-002500 • RING. snap (C-type) I 25

7"V-0\" (R) ABSY
28- 0-2 1427-310-2500-0 BRAKE (R. H.) ASS'Y I

7'v-:t V:>.- COMP
28- 9 1427-310-2100-0 • BRAKE SHOE COMPo 2

j"YVg;/ ;7..7'9/'fJ'
28-10 1427-310-0010-0 • SPRING, tension 2

7"V-=\,- "b ".;- COMP
28-11 1427-310-2200-0 • BRAKE COVER COMPo I

7"V-k- -j}.l. I:·Y(R) COMP
28-12 1427-310-2700-0 • BRAKE CAM PIN (R.H.) COMPo I

"0" 9Y?,
28-13 V72010-240180 • a-RING I PI8

7· V ->\' r' 7.l. COMP
28-14 1427-310-2400-0 • BRAKE DRUM CaMP. I

CiI_ rl'7(1/:7)
28-15 V70414-002200 • RING, snap (C-type) I 22

Ci!? rl'7(1/:7)
28-16 V70414-002500 • RING, snap (C-type) I 25

7'V->\, -j} ~{- ~{::' >\' Y
28-17 1427-310-0020-0 PACKING, brake cover 2

'M l!<"Nr
28-18 V20126-080200 BOLT 12 M8 x 20

S . w
28-19 V40116-000800 WASHER, spring 12 M8..

No. 28 :iv--:4=-OOf~

Fig. 28 BRAKE SYSTEM

o
~r--'-'----\.-o:.....,,,,,--

0"> -/
-<

lO)l



104

No.29
'ffiIj :$f

Remarks

MI0 x 40

MI0 x 45

P?

M6 x16

MB

MiO

2.5.x15

Ml0

M5

M8 x 16

2. x 15

Ml0

P50A

P50A

G55

P12

M12 x 35 .

M12 x 55

M12

M6

m *lit
Standard

.1m Jic
Q'ty

1

1

5

2

9

9

2

1

1

1

1

1

2

1

1

1

1

2

1

2

2

4

1

1

1

2

2

1

1

1

1

1

1

. 1

1

1

1

4

"0" 9:/;7
O-RING
';;1 jJf1. >!<A- ~

BOLT
S • W
WASHER, spring
'J7:/'J :A ~".I~~

STOPPER, crank

=>.7-.;; 7;;..,;;. ~ ""'-7
MARK, hydraulic adjust

1-77 -10:/ (M12)
CAP (M12), blank

v9;-,j! 7-:A
CASE, cylinder
v9;-,j! 7-:A "~".I:t;-'

PACKING, cylinder case
;:IjJf1. *"A-~

BOLT
';;1jJf1. *"A-~

BOLT
S . W
WASHER, spring
T ~""'A- -tJ'jJ;;i.

WASHER

';;1jJf1. T".I~

NUT

"0" 9;/;7
O-RING
v9:/j! .... ";Ir
HEAD, cylinder
';;1jJf1. ,;{A-~

BOLT

"0" 9;/;7
0-:. RING

Name

c
RR

1:1 ".I r
ROD

97~ 77:/7
CRANK, lift

"'".I r e:/
PIN, rod'

.e".l~ 7'v~:~(A}

PLATE (A), set

-10:".1 ~ 7"v- ~ (B)
PLATE (B), set'
,;{ A- ~

BOLT
1::.';>, ~ Y

PISTON

"'".17,·'7".1/ 9;/;7
RING, back-up

"0" 9;/;7
O-RING

';;1 jJ f1. "'.A- ~

BOLT

S . W
WASHER, spring

-10:-771 "'A-7' ABBY
SAFETY VALVE ASSty

:A/-A- 9:/7 COMP
SPOOL LINK COMP,

'J7Y'J 9;/7
LINK, crank
T~""'A- iYjJ*

" WASHER
9 9 1::';/

PIN, cotter
1::' / (Sxl7)
PIN (5 xl?)
~tJ:t iYjJ*

WASHER
'79 ey
PIN, cotter

~¥-~ 9:/'J COMP
SUPPORT LINK COMPo
~¥- ~ 1::'/ COMP
SUPPORT PIN COMP,

V5001S-200150

1427-201-0160-0

V41116-000500

V50015-250150

1434-502-0030-0

V20126-080160

V41316-000600

1434-503-2400-0

1434-503-0010-0

1434-503-2500-0

v401l6-000800

V72010-190070

1434-503-0020-0

1434-503_2300_0

1434-903-0060-0

1434-503-2200-0

V7Z111-310550

V40116":001200

$,l'l,:::l-r
Parts Code

V20126- ~20550

1434-501-0010-0

V20126-120350

V40116-001000

1414-503-0030-0

1434-501-0020':'0

1427-501-0040-0

V72010-240120

V20126-10040Q

V20126-100450

1427-503-0050-0

V41316-001000

V30326-001DOQ

1427 _503_0021_0

V20026-060160

1427-503-0040-0

1434-502-0020-0

1414-503-0040-0

1427 -503 -0031-0

1427-503-0010-0

29-19

29-20

29-25

29-14

29- B

29-11

29- 3

29- i

29-10

29- 9

29-26

29- 2

29- 7

29- 4

29- 5

29-29

29- 6

29-22

29-27

29-16

29-15

29-28

29-17

29-24

29-32

29-33

29-12

29-13

29-30

29-38

29-37

29-21

29-18

29-31

29-36

29-23

29-35

29-34

Jtl±l*-lS­
.Ref No.

!------::3

'I---m

No. 29y I) :,; ~'-T-AOOf*
Fig. 29 CYLINDER CASE SYSTEM

::D--+-h?

1:03



No.30

106

'Ii :'i!f

Remarks

30

MB x25
S =25

M8 (311i)

.

35

VC304S6

PIOA

m :m
Standard

2

2

2

.

2

2

2

2

1m !I&
Q'tyName

"RR

97 r V.y7 I­
SHAFT, lift

C7!? r;l'1(V':7)
RING. snap (C-type)

7-:';/:>. (30X3 4xg 0)
BUSH (30 X34 X30)
7·,~,;ih. (3 5X39X30)

BUSH (35 x 39 x30)
*1.n.- V-IV

SEAL. oil
971- 7-.1.
ARM. lift
CjJ? r;!'1(i/:7)
RING. snap (C-type)
971- 7-.1. ~;/

PIN. lift arm
=sjJ? >f{JlFr

BOLT
T'? I-
NUT
9:/7 i/71- 7-.1. COMP
LINK SHIFT ARM COMPo

'10" ;):/P"
O-RING

9/'7 1::.";./C;9'-() ABBY
LINK PIN (LARGE) ASS'Y

$~::l-r

Parts Code

1427-501-0020-0

1427-502-2010-0

1434-502-0010-0

V74213-045060

V70414-003500

1404-502-0130-0

V7201D-240100

1427-502-0030-0

V302Z6-000800

V70414-003000

1434-503-2600-0

1402-500-9010-0

1427-501-0030-0

30- 6

30- 1

30-12

30- 9

30- 3

30- 7

30- 4

30-10

30-13

30- 8

30- 2

30-11

30- 5

j! I:!:F!I!=-l}
Ref No.

,-<,
en
N

/-----~

",".---1

No.30 I) 7 r 7-AOO1~
Fig. 30 LI FT ARM SYSTEM

00

105



31

108

No'>"'.'-"- ,- --.- .- . : .. ,. 0

J!.I:fHi:-% . 1m &'R:::J - r &'R .. ..
~ 1lI ~ ;Iii ~ 1l ~

.. Ref.No. Parts Code . Name Q'ty Standard Remarks

>¥-\>.,. ,f./'7 ABBY
31- I 1434-503-2000-0 GEAR PUMP AS5 1y I

-tj- J V!'I;'-' ..q 7' EB )COMP
31- 2 1434-503-2800-0 SUCTION PIPE (B) COMPo I

*".IV ~

31- 3 V20026-0b0350 BOLT 4 Mb x35

s . W
31- 4 V40116-000600 WASHER, spring 4 M6

"0" 9:/:7
31- S vnOlO-240200 O-RING I P20

po 9:;17 (26)
31- 6 1426-506- 0 110-0 CLIP (26) 2

,,~ *-;;<. (19X25XIOO)
31- 7 1426-506-0080-0 HOSE (1"9 x 25 x 100), rubber I

";-7i/9/ ""7CA) COMP
31- B 1434-503-2700-0 SUCTION PIPE (A) COMPo I

~P'i/9Y 71.JVjl
31- 9 1427-503-0060-0 FILTER, suction I

"0" 9Yj1"
31-10 vnOlO-350280 O-RING 2 P2B

T:1 r, 9 ~Lf/(B) COMP
31-11 1434-503-3000-0 DELIVERY PIPE (B) COMPo I

rl<.N ~

31-12 V20026-0b0250 BOLT 4 M6 x'Z5

s . W
31-13 V40116-000bOO WASHER, spring 4 M6

"0" 9y;?"
31-14 v72010-240200 O-RING I P20

.. ' -;j:, A 7 '7 ;/ 7' (ISO)
31-15 1427 - 621-0260-0 CLAMP (150), harness 3

T ~ ~{ ~ "17(A) COMP
31-16 1434-503-2900-0 DELIVERY PIPE (A) COMPo I

':J;f.7? It<' /V ~

31-17 1415-505-0140-0 BOLT, connector I

"0" ~;/fJ'

31- 18 V72010-240180 O-RING 2 PIB

''17 7'7;/7'
31-19 1427 - 503-0071-0 CLAMP, pipe 1

'ii' rl</V ~

31-20 V20126-080400 BOLT I M8 X40

S . W
31-21 V40116-000800 WASHER, spring I MB

j-i:"?JV -tf-)J;f.

31-22 V41316-000800 WASHER 1 MB
7,;-V,,;/ ,,~

31-23 1427-503-0080-0 RUBBER, cushion I
- ':J;/~"'_/V ..: JV 7" ABBY

31-24 1434-503-2100-0 CONTROL VALVE ASS'Y 1

"0" ~;/fJ'

31-25 V72011-190100 O-RING 3 Pia

'ii' rl<JV ~

31-26 V20126-080500 BOLT 3 M8 x 50

S • W
31-27 V40116-000800 WASHER, spring 3 MB

7;/;/";/ A/~;/fJ'(3I)

31-28 1434-501-0060-0 SPRING (31), tension I

A/~/fJ' 7,;-7
31-29 1434-501-0050-0 HOOK. spring I

, ii' rl<JL- ~

31-30 V20126-080160 BOLT I M8 x 16

7V.yA ~ \::';/

31-31 1434-501-0040-0 PIN. adjust I

"0" ~ ;/ fJ'
31-32 V72010-190070 O-RING I P7

A7"~;/1" l::';/ (W)
31-33 V58014-040360 PIN (W), spring I 4"x36

1>'- ,y 'h~{ -
31-34 1434-501-0030-0 COVER, sub control I

"0" ~;/fJ'
,

31- 35 V72011-240120 O-RING 2 PI2

, ii' It<'N ~

31-36 V20126-080250 BOLT 3 M8 x 25

S . W
31-37 V40116--000800 WASHER. spring 3 MB

,r,v ,y -)J 1 r COMP
31-38 1434-504-2000-0 POSITION CONTROL GUIDE COMP. I

o
(Y)

m
N

~.

/

'";-'-----
m

~1kJ±~~-1' 7°001*
HYDRAULIC PIPING SYSTEM

(Y)
(Y)

f'IIQ. 31
Fig. 31

107



-- ..._.. ---------. -----------. --~. ----------------.. ' ---------. _. ----------- ---------- _. -------. --- --------. ~. -------- -_. -----_. ----------- -. ~- -------

---- ---- ... ---------... -~ ----- -----~ .. ------.. -----.- ---------_ .. _. ~ ---------_. -------_.. --- ------. -- ----- ----.. -~- -- ----~ -----. --- ----....------- -._-

SERVICE MEMO

------ ------. -------------. -----------. --------... --------------------------------- ------- -------~ ------ -.. -- -----_. ----------- ---------_. --- --

------ -----------. _. --------------------- _. -------_.. -- --------. -- -------. -----------_. ----------- --------------------. -. ------ ------------_.. -------

_. ----------. ----------------------. ------------_. -------------------------- ----------------_.. ~- -------. ~- ------------ --------------------~ -------- -.

--. -----------------------_. ----------. -----------. --------------------_. --- -------. _. ---------. -. ----------- -------..--------- -.. ----------.. --------

- -. - - - - - - - - - -- -" - - - - - -. - -. - - - - - - - - - - - - - - - - - - - - - - - _.' - - - - - - - - • ••• c ._

------------------- ---------------------------- --------------- .~- ---------- ------------- -------_. ------------.. ------------- ------._- -------- -.-

--------------------------------------------------. ----------_.. ---------- ---------------------. -----------. _.. -- ---------------- ---.. ------ ---- ------

_._-- ----- ------ ----- ----- ._._-- --- ---._- -------- -----_._-- --._- ---- ... ---- ----- --------- --- ---- ---- -----. -_.- ... _-- ---_ .. -- ... '-- ---- --- ._--- ---_ .. -

... ----. ---_.. ------------... ------------_... _. -----_. -------_.. --_. --_. -----------..-----_. ---..----_. -----" -------_.. ---_. ---_. -_. ---_. --.. ---' _. --

No 31• ,

J!1±l:jl!:,j} $ C . !" C
~ 100 ~ '!OJ!. ~ 1i ~.

.
,

RRr:l::J- RR

Ref No. Parts' Code Name Q'ty Standard Remarks

, jJ, ,J<"J\- ~

31-39 V20126-080850 BOLT 2 MB x8S
, jJ? ot:.IV ~

31-40 V20126-080160 BOLT I MB x 16
s. W

31-41 V40 116- 000800 WASHER, spring 3 M8

-j" ';I ~

31-42 V30026-000800 NUT 1 M8

~~ -1 '7 (67)
31-43 1434-504-0010-0 PIPE (67) 2

::r;/~O'_N v~~_ COMP
31-44 1434-504-2100-0 CONTROL LEVER COMPo I

:A7'~Y?, t:"y (w)
31-45 V58014-050160 PIN (W), spring 1 5. X 16

:T::,-ll:;/

31-46 V59013-100700 WIRE I 1. 0 X 70

.9'9 "//
31-47 1434-504-0020-0 GRIP 1

m'.It- ~

31-..48 V20026-060400 BOLT I M6 x40

,"/V';Iv1' ;l.7'9Yf/(26)
31-49 1421-507-0150-0 SPRING (26), pressure 1

'J ';I V 1" (6X24XZ)
31-50 1421-507-0140_0 WASHER (6 x24 xl) 1

'71=Yj"
31-51 1421-507 - 0 130-0 LINNING 2

-r ';I ~

31-52 V302Z6-000600 NUT 1 M6 ( 3$)

V~,_ -l:7~ *"./Lo ~

31-53 1421-507-0160-0 BOLT, lever set 2

"JJ "7 - (9X14xB)
31-54 1421-507 _ 0 170- 0 COLLAR (9 x 14 x 8) 2

S . W
31-55 V40116-000800 WASHER, spring 2 M8

T")'~

31-56 V30026-000800 NUT I M8

"h~ T".I ~

31-57 V37016-000800 NUT, wing 1 M8 -

109



112

'No;32,... . . .. .. .. "--,- .. - . •
J! l:tFil!=is- $~::J r " ~ 1m iJij( ~.ll. ~ 1ll! '.' ':;If~

...• 'i
'RR

.Ref No. ·.PartS CO.de Name Q'ty Standard Remarks ".

v - ~ ASSY
32- I 1434- 611- zooo-o SEAT ASS'Y 1

1/- ~ (B) COMP
32- 2 1427 - 611- 2200- 0 • SEAT (B) CaMP. 1

7'v-" (A)
32- 3 1421- 611- 0030-0 • PLATE (A) I

",• .n- I-

32- 4 V20026-0b0200 • BOLT 2 M6x2Q
>!<.n- t

32- 5 V20026-0b0300 • BOLT 2 Mb x3Q
8, W

32- 6 V4011b-000600 • WASHER. spring 4 M6

t';; "" J\.' ."tI~

32- 7 V41316-000600 • WASHER 4 M6
i/ - I- 7'77,;J I- COMP

32- 8 1434-611-2200-0 SEAT BRACKET COMPo 1

*;N j-/;~- ~-J

32- 9 1427-904-0130-0 MARK, oil.number I

e:/ (lOx188)
32-10 1414- 632-0070-0 PIN (10 x 188) 1

? J ey
32-11 V50015-200180 PIN, cotter 1 2. x 18

*1.N3? ~-\"- ey
32- 12 1305- 241- 00 10- 0 PIN, hair I

'J ';.Ji/ OJ :/ ,A
32-13 1421- 611-0040-0 RUBBER, cushion 2

rli'ryi/Y :;;fA (A)
32-14 1414- 632-0050-0 RUBBER (A), cushion 2

;;t1/V ","",,'Y/(30)
32-15 7954-205-1010-0 CAP (30), oil 1

::IjJ1'*./V~

32-16 V20126-080160 BOLT 4 M8 x 16

s ,W
32-17 V40116-000800 WASHER, spring 4 M8

-.T~ ... /V "J'-jJif.
32- 18 V41316-000800 WASHER 2 M8

...... 'Y r /V_~

32-19 1434-611-0010-0 PLATE, head 1
,A ~~ 'Y "'" :;/

32-20 1427 - 611- 00 10- 0 PACKING, rubber I

7;r::;/j>'(R) CaMP
32-21 1427-606':2100-1 FENDER (R.H,) CaMP. 1

7;r::;/j>'(L) CaMP
32-22 1427-606-2000-1 FENDER (L.H.) CaMP, 1

C'YIJ ~-J

32-23 1434-903-0070-0 MARK, lock 1
=>-7"/ v ..~ _

~-J

32-24 1427-904-0120-0 MARK, hydraulic lever 1

"7 C '7 IJ ~-J

32-25 1427-904-0180-0 MARK, cliff-lock 1

r717' ::I- V3 / ~-J

32-26 1427-904-0070-0 MARK, drive caution 1

" tI, ,r-Jv ~

32-27 V20126-120250 BOLT 4 M12 x 25

S·W
32-28 V40116-001200 WASHER, spring 4 MI2

-.T~."./V 'tJ'-jJif.
32-29 V41316-001200 WASHER 4 MI2

7-_ VA' CaMP
32-30 1427 - 606- 2200-0 ARM REST COMP.· 2

" tI, >I":)v ~

32-31 V20126-080160 BOLT 4 M8 x 16

s ,W
32-32 V40116-000800 WASHER, spring 4 M8

:r~"'/v ."tI~

32-33 V41316-000800 WASHER 2 M8

" tI, >I":)v ~ ,
32-34 V20126-080160 BOLT 4 M8x16

j-~""Jv "'f -jJif.

32-35 V41316-000BOO WASHER 4 M8
S,W

32-36 V40116-000800 WASHER, spring 4 M8
:r'Y~

32-37 V30026-000800 NUT 4 M8

..

r----;:;:J

'\---'~

No. 32 y- rJ.Hf:7:r. ~.~'-mJf~
Fig. 32 SEAT AND FENDER SYSTEM

\
"",------j'/

,

i
\,
~

\,-

111



SERVICE MEMO

.............................................................. .

........ '."' .

................................... '" '.'....................................

.. _ .

................. _ _ -'" _ _ _ _ - _ -.. -. - .

-- -_ _ .

.................... -_ -_ - .

............................. "' .. '" _ _ .

........................................................... .

.......................................... ._ - '." .

............................................ _ .

----------------------------------------------------------- - - _. - _. - - •• _••.•• ·w·· •••••·•·· .•·.•••••••··••·•···•·••·······•························· ...

.......................... _ _ _ _ _ _ .

...... _ - - .

-------~---_._-------------------_._--------- ••• *_.•.-.~._ •• _-----------------"-----------------------------------------------------.---_•• _-_ •••• __ ._-_.-

____ ••••• ._ •• •••••• . w __ •• •• ••• ••• __ • •·• ••• •

No.32 ...

~I±I*~ Jm£:::J- ,... c 15 1'm~ m ~ 1i .;It
y/""Ref No. Parts Code Name Q'ty Standard Remarks

.

7:rc./'jI
....

7-7-
32-38 1434-606-0010-0 STAY. fender I

,M mA-l-
32-39 V20126-080200 BOLT 3 M8 x 20

7~""'JV "',1*
32-40 V41316-000BOO WASHER 3 MB

S • W
32-41' V40116-000800 WASHER, spring 3 MB

T-:J}

32-42 V30026-000800 NUr 3 MB

113



No.33

116

1Nll .•. ~

Remarks

•

12V-3W

12V-3W

12V-3W

M6

M6x 2S

MS

M6

M6

M6

M6

M6 x 18

M5

M6X 12

2

2

2

2

2

2

2

2

2

2

~ 1m ~ ~Jr ~
Q'ty Standard

2

2

2

2

.

2 M4 x14

2 M4

2 12V-25/25W

4 MB x 16

4 M8

4 M8

4 M8

2

4 M8"X 25

4 . M8

I

.. { II- 7'

• BULB
:::rjJ? rnN~

BOLT
j-;:"II- "tfjJif.
WASHER

s. W
WASHER, spring

j-",I ~

NUT
'71 ~ 7V-~

PLATE, light

:::rjJ? rnN~

BOLT

8. W
WASHER, spring

*' - ;..'
HORN

rn II- ~

BOLT

S . W
WASHER, spring

j-",I~

NUT
;>..?-? ;>..1",17"
SWITCH, starter

'f- ;1..1",17" ASBY
KEY SWITCH ASS'Y

'f -
• KEY
7':1i/=< rnj!;..' ;1..1-;17'
SWITCH, push button
V~,_ ;1..1",17'
SWITCH, lever

7'7",1i/-I' ::>'=",I~

UNIT, flasher

rn N ~

BOLT

Name

...... ",1 r '7:./"/ ASSY
HEAD LAMP ASS'Y

V/,;;(

• LENS
V;..';;( "~",I'f/'

• PACKING, lens

~ 7- - j- COMP
• RETAINER COMPo

7'7;1.. j---:' :::r:;i.i/
• SCREW

r",l~

• NUT

r;:"N -I}'jJif.
WASHER

S . W
WASHER, spring

r",l~

NUT
~7v7? ASSY
REFLECTOR ASSry

s. W
• WASHER, spring

j-",I~

• NUT

~~1 "'",I ~ '7/,7{A) ASS Y
PILOT LAMP (A) ASSry

T;..''f=<-
• BULB

~~1"'",I~ '7/,/OD ASSY
PILOT LAMP (B) ASS'y

T/''f=<-
• BULB
~~1"'",I ~ 7/,7{C) ABBY
PILOT LAMP (C) ASS'Y

T;..''f=<-
• BULB

1407_ 621-0080-0

1416- 600- OS70-0

V40116-000600

1421- 600-0S 70-0

1421- 600- OSSO-O.

V30026-000600

V41316-000600

1407 - 621- 0080-0

V3002S-000S00

v200z6-0602S0

1407 - 621- 0080-0

1427-621-2200-0

V4011S-000S00

V20026-060180

1407-621-0120-0

1434- 602-00 10-0

v200z6-o60120

1403- 621-0 120- 0

1427 - 621- 0 140- 0

V20126-080250

1403- 621- 0 130- 0

1402-621-0130-0

1427-621-2400-0

V4011b-OOOBOO

1427- 621-0080-0

V20126-080160

1427 - 621- 0 150-0

V30026-000800

1407 _600- 0520-0

1427 - 621-2300-0

1416- 621- 0020-0

Vlll16-400140

V40116-000800

V30026-000400

1427 - 621- 0 130-0

V41316-000800

V40116-000600

V30026-000bOO

"'"' ,,'.., cO
I=lPJ:l]:l·~ - r

part~ Code

33-20

33-31

33-35

33-36

33-24

33-18

33-27

33-14

33-16

33-13

33-23

33- 3

33- 1

33-11

33-17

33-10

33-30

33- 9

33-38

33- 8

33- 6

33- 4

33- 7

33-34

33-32

33-26

33-33

33-19

33- 5

33-22

33-29

33-15

33-12

33-37

33- 2

33-21

33-25

33-28

.l!l:!l:l/!i-%
g.~fNo.

Ie,

6d)---'~

II

No. 33 ~~~1*.

Fig. 33 ELEdiOcAL SYSTEM

115



--------_. -------. ---------------- --------_..----- ----- ------ -----_. _. --- ----_. ---_ ... _. _.- ---- ------ -------- ----- ------- -.--. ---- ---- _. --_. ---_. -. ---

----- ------ ------ ._-- ----- -_. _.. ---_ .. -- -----------------_._------------------_._-------_.-----------------------------------------------_ .._---------

--- ------ ._-- _. -. ----- -------- ----- ----- --------_. --_. --- -----_. _.._-_ .. ---_. --- --------------------------------_.- ----------- _. -------- ----- ---------

-_ ... --- _.. _. __ .--- ---------- -_._ .. --- ---- ----. ----- ------------ ----- ----- ----- ----'--_. _..---.-- --------------------------------- ---_. ---------------

-----------------------------_.----------------_.-.---------------------------------_._-----.. --------_._---.-------.-----.----------_._--------------

-----------------------_.--------------_._------------------------------_._---_. __ ...-.------------_._. __ ._.---------------_._----_ .. -.------_._-_._.-

.----_ .._--.- ------' -_._. -­----------------------_._. __ .._.--------------------_.------------------------ ------------------- ---------------_. --_. -----

------------- -_. ---------------- ----_. --- -----------'- ----- ------ ----- --- _._. --_... ---- --- ----_. _.- _.._..----- ------ ----- ----_ ... -- ---- --------- _. -_.. -

._-_. _._-- ----- ---- ----- ---_ .. -._----- -----­--------_._ .._-_.---------------------------_._--_. __ .-------------------------------- ------_. ----.- ------

----------- _.. --_ .. --- ----- -------- _. --- ----­
~ -------- -_. -_._. ----.- -.- ---------- --------- _. -- ---- ----------_. -. --.- ------------ --_. ----------- -------

------------- _. -_.' -_.. ---- -------- _. --- --------- ------ ------- _.._-_ .. -- ----- --------- ---_ .. -- -_. ------------- ------_. -----------------_. --- ----- -----

--- ---- -_. ----- --- ---------- ---_. --- ------ ---- ----_ ..---. ----- ------ --------------- -.__ .---- ----- -------- --------- ------------ -_. _.-. -----------------

-_. __ .__.._--_._._-------_.. _._..._-_._----._-----------------------------_._..__ ... -.------------------------_._._ ..__ ._------.----------------------

-------------_._. __ ._--------------------------_._-_....__ ._-­_._.-----------------------_._------------------------------_. __ ..._.._. __.._.-----.----

SERVICE MEMO

.--- --- --- _. ---- ---- ----- ----_. _.- ------ ---­-- --------------_..-_. _. -. --. ---------- ------ ----- ----- --_. ----- ---- ---- ------ ---- -------------_. _.. -----

._-_. --.-- ----- ------ --- ----_. -_.- -._--- ---­-----------_.-.---------------_.- .. _. __ .-------------------------------_._--_._---------------------------

------ ------ -_.- ------ -------_.. -_. ----- -_.--- ---------- -_. -- -_. _.....------- ------- ----- -_. ------ -_. _. ---- ---- ------------------------------ ---_.- ---

. _. ---- .. --- ----- ----- ----_. _.. -. __ . _.--- _v.--_. _... -_.._-- ----- -- ---- ----- -_.. -_..--.-- ---- -- ------- _.._._. _. ---- ------ ------ ---..-.. _._ ..._-_.- _. __ .

-----_. ------- ---- --------- -_._-_. --_ •• _v. __------------.. -_.-----------------------------_._--_.-.. --------------------------------- --------- --------

----- _. _.._- -. -------- --- -- --_. ---_ .. -_.. --.---------------_ .. -.... -..-.--.---------------------------_ ..----------------- -------- -------- _.. _. -.- ----

--_... -.-- --- -- ---- ----- --_. -_. _.- ---_. _. ------_.._---------------------------------------_._--------------------------------- -_. ----- --- ------ -------

------- -_. -- -------------_.- --_. --.- -----_ ..---------- -_. ---_.- _..._-. --.- ------ ------ ------- -_. _.._- ._-- _.- -- ----- ------- -------- ----------_. -- - ----

---------_._ .. -_.. --.------------------------_. __ ._...-_._. __ ._--.------------_._-----_.-._----_.._.----------_ .._._._----.---------------------------

---- _._... --_. _..------- ----_.. _.._....__ .._.. -- -. ---- ---- ----------------------_ ... -.. -.------------------------------_. __..-----.-------------------

-_._.. _..__ ._.-. ----- --- ---------- ---_. ---­_. _.._.. -_..__ .----- ----- ----- ---_. _.- .._.- -..-- ---- -- ------- -_. -_. -_. _._.. ---- --- ------ ------ ---- ----- ----

-- ---- ----- ---_. _ -. ------ --_.. -._ _ - _ --.-..--------_. __ .- -.---------------------------------------------------_._._ ---

-----_. _ -.-- ------ ---_.. _ -..--.-----------_.---_.. _....-------------------------------------------------------_....-.-

- --- - ---_.- -_ ••• _.-.- - - - -- - - --- - - - _._ •• --_. --- - v •••••• _ •• _....------------------_._ ..._-.-_.--------------------.--.------------------_._--_... __..

--_ .._._. -..-----_.- __ ._- ----_ -- - -----_._. __.. _.... -.------------_._.. _.._-----------------------_ .._....-..._.-.----------

-- ----- ---- ---_ ------- ------ -_._ - ..-.--------_ ..-_._ -..--------------------------------------------------_. __ ._ -

.. -

fa .~

Remarks

12V-20W

M6

Ml6

M8

MB x 12

M6

M6 x 12

;lil ~

Standard

2

2

2

4

2

2

5

2

1m~
Q'ty

V/,;(

--LENS

i!.771 ;:1.-(;:17"

SWITCH, safety
S . W
WASHER, spring
'74:/j) 7:// -l':::-r(L) ABBY
WINKER LAMP SET (L. H. ) ASS'Y
'71/7J 7:// -l':;:Ir(R) ABBY
WINKER LAMP SET (R. H.) ASS'Y

'71 ;/'11 7:/7 ASSY
- WINKER LAMP ASS'Y

__ T/':f.o>.-

BULB

;t. 1:
0

- r j, - l' AS S Y
SPEED METER ASS'Y

j,-1' 7-7JV
CABLE. meter

'J1-\' ,,"-;:f.;t.(1f6.1)
HARNESS (NO.1). wire

'J1-\' ",-;:f.;t.(A6.2)
HARNESS (NO.2). Wire
'J1-\' ..,-;j'·;t.(1f6.3)

HARNESS (NOo 3), wire
'J1-\' ",-;:f.;t.(1f6.4)

HARNESS (NO.4). wire
'J1-\' ..,-;:j',;t.(1f6.5)
HARNESS (NO.5), wir e
.... _;:f.;t. 1'7/''7
CLAMP. harne s s

'J1-\' ..{/' ~'(250)

BAND,(250). wire

j,1/' ~._*;t. 1'y'7(V1')
CLAMP (LOWER). main harness

*" JV ~
BOLT

-r -:I ~

NUT

S • W
WASHER, spring

~'-*A 1 ,/'/
CLAMP, harness

::1#1' ,1"JV~

BOLT

S . W
WASHER, spring

.

··Name

V30026-000600

1342-402-0060-0

1434- 621-00 10-0

1427-621-0240-0

1427 - 621- 0250-0

1423- 621- 0030-0

1425-621-0040-0

1427 - 621-0230_0

1427- 621- 0180-0

1427 - 621-2700-0

V40116-001600

1427- 621-2600-0

1427- 621-3100-0

1427 - 621- 0 170-0

.

1427 - 621-0110-0

1434-621-2000-0

V4011b-000800

1m ,\'R~:j .:.... ,....

Parts Code

1434-621-0020-0

V20126-0B0120

V20026-0b0120

1421- 621-0360-0

V40116-000bOO

3737-172-0090-0

33-44

33-42

33--48

33-41

33-45

33-46

33-47

33- 51

33-54

33-43

33-40

33-58

33-57

33-52

33-61

33-60

33-56

33-59

33-39

33-50

33-49

33-53

33-55

No~33

.5!lli**
Ref No.



No.35

122

1l ~
Remarks

*
*
*

*

*
*
*
*

*
*

*

*

*
*

*

M12

M12 (3$)

M12

MI2 x 55
~i/-i/

M12

M12

M12

~jl, ~

Standard

6

6

2

2

2

4

2

8

2

16

12

16

12

1~ ~
Q'tyName

C
RR

701/' ~ *1.n- '/z1 ~ SET
FRONT WHEEL WEIGHT SET

70/, ~ *1N ?.x1 ~ (19)
• WEIGHT (19), front wheel
-l<~} *"Jt-~(97) COMP

• SET BOLT (97) COMPo
S • W

• WASHER, spring
TOY}

-NUT

~'7Y;;J, ,/:4-1 I­
WEIGHT, 'balance.
~jJ~ *".11- I-
BOLT
7'>'1-
NUT
9~- *1.IV ,/.x11-(IOO) SET

REAR WHEEL WEIGHT (120) SET

9-\'- *1.11- 9:r.11-(22)
• WEIGHT (22), rear wheel

9-1"- *1.n- ?.:r.-{" (19)
• WEIGHT (19). rear wheel

~::' I- lttll- I- (154) COMP
• SET BOLT (154) COMP.

7'<. ....11- -lJ'tJi/-
• WASHER

S . W
• WASHER, sprin:g

7::,1-
• NUT

"" C l"RIJ RI=l ::::::] - I~

Parts Code

1411- 923- 0010-0

1427 -922- 2000-0

1421-922-0010-0

V30026-001200

1427-922-2100-0

1427-922-0010-0

1427-922-2300-0

V302Z6-001200

V4011b-001200

V30026-001200

1427-922-2200-0

1427-922-0020-0

V4131b-001200

V4011b-OOlZOO

W20126-120550

35- 4

35- 5

35- 3

35_ 0-2

35- 6

35- 0-1

35- 1

35-11

35- 9

35- 2

35- 7

35- 8

35-10

35-12

35-13

No. 35 ?.J:-1 rml~ .
Fig. 35 WEIGHT SYSTEM

121



i
Ii

'IIil
iii
il!

124

No.36
JLI±l?j:.Ji} l':B£:::J - I-" c '15 100 ~ ;l:Jl. ~ 'Ii :;;IfRR

Ref No. Parts Code . Name Q'ty Standard Remarks

3P ~ ;/7 ABBY
36- 0-1 1434-511-0000-0 3P LINK ASSry I *00- 9;/:7 COMP
36- I 1427 -511- 2000-0 • LOWER LINK COMPo 2 *9;/:7 \::";/(7'1 ) ABBY
36- 2 1402-500-9010-0 • LINK PIN (LARGE) ASS'Y 6 *00_ 9;/:7 t::"y

36- 3 1427 -511-0061-0 • PIN, lower link I *
1;::;1 ~ /v-~

36- 1427-511-0071-0 · PLATE, ,et I *4
.r-.JI; ~

M8 X25
36- V20046-0B0250 · BOLT I *5

(9T)
S. w

36- 6 V40116-000800 • WASHER, spring I M8 *
j-~""'A- ..,,~

36- V41316-000800 · WASHER I M8 *7

V-l"::-:7.n-
36- 8 1427-511-0020-0 • SHACKLE 4 *

I::.":y (lox32)
36- 9 1427 -511- 00 10-0 • PIN (10 x 32) 4 *o 9 1::"::/

36-10 V50015-250200 • PIN, cotter 4 2.5"x20 *
"f"~';/'J 7'";r;y (R) COMP

36-11 1427 -511-2200- 0 · CHECK CHAIN (R.H.) COMPo 2 *1'-;/ "''Y'J.JV(MIZ)
36-12 1427 -511- 0080-0 · TURN-BUCKLE (MI2) 2 *

T-;I~

(3li1il36- 13 V30226-001200 • NUT 2 MI2 *
T:r..':11 7-.1;.-'(L) COMP

36-14 1427-511-2100-0 · CHECK CHAIN (L.B.) COMPo 2 *"j-:r.y *JVj" COMP
36-15 1427-511-2400-0 · CHAIN HOLDER COMPo 2 *9 7 ~ 0' -;I F ( L) CQMP
36-16 1427 - 511- 2700- 0 · LIFT ROD (L. H.) CaMP. I *971- "'::- r' \::'y ASSY
36- 17 1404-500-9050-0 · LIFT ROD PIN ASS I Y 3 *;fY?" 1:'/37 ~.,.- ey
36-18 1305- 931-0030-0 · PIN, hair 3 *079;/:7 7';LY COMP
36-19 1427-511-3100-0 · LOWER LINK CHAIN COMPo 2 *0"> >J<J\.-}

36-20 V20126-0B0300 · BOLT 2 MB x30 *S . W
36-21 V40116-000800 · WASHER, spring 2 M8 *

-j--;JJ-

36-22 V30026-000800 · NUT 2 M8 *
971- '" ::I rc R) COMP

36-23 1427-511-2900-0 · LIFT ROD (R. H.) CaMP. I *
1:' Y C16X44)

36-24 1427 -511-0050-0 · PIN (16 x 44) 2 *j-;;: .... ./V ..,,~
36-25 V41316-001bOO · WASHER 2 MI6 *09 1::"Y
36-26 V50015-400250 · PIN, cotter 2 4" x 25 *0,; T..,J-(I6) COMP
36-27 1427 - 511-2800-0 · LOCK NUT (16) CaMP. I *

7V'r7..} -"Y rJv
36-28 1427-511-0040-0 · HANDLE. adjust I *;7.7'9/'1'" 1:';/ (W)

5" x 3036-29 V58014-050300 · PIN (W), spring I *7*-7
36-30 1427-511-2730-0 · FORK I *7i/-YA ~ A7~"'"-

36-31 1427-511-0030-0 · SCREW, adjust I *7"77 ':I ~ 7*-7 CaMP
36-32 1427 -511- 3000-0 · BRACKET FORK COMP, 2 *~ ':I 7" ~Y7(L) caMP
36-33 1427-511-2500-0 · TOP LINK (L. H.) CaMP. I

*{J-y "'':I7/L< caMP
36-34 1416-511-5000-0 · TURN-BUCKLE COMP, I

*~ ,. 7" ~Y7 c':l7 -r ':I ~ caMP
36-35 1402-511- 6000-0 · TOP LINK LOCK NUT COMPo I

*~ ':I 7" ~Y:7(R) COMP
36-36 1427-511-2600-0 · TOP LINK (R. H. ) CaMP. I

*~ ':I 7" ~Y7 t::"y ({Jy) ABBY
36-37 1402-500-9040-0 · TOP LINK PIN (SHORT) ASS'y 2

*

1

16

J

11q
12

13

36

2~ r: "",Y
35 yA 'C!~

,- 25 18
31 26

J;~~~~~-/
2~ 0" .~ I _.~

27~·~ r 32 /V
~ 29 17

34

37

No. 36 A I) -;f--f ~ I- YA "j-A
Fig. 36 TREE POINT SYSTEM

33

~.. "lrr 10r 6 7 15 <'~
5 J;..

123



125

---_. .-------... ------_.. --- --. -------_... ------' -- ------... ------ ----_.. ---- ---_.. -' -----_. ---------.,. ------..-----_.... ------... ------.. , --- ---.

-_. -'--- --- --- . -- --.. -.- ---._-._---- ._-- -..._------ .. _-- -... --_... ---------... ------_.. -----... --_.. --..... --------_. ---------... ---- -- --. _.. --_. ---

-----_. -. ----_.... ------.. ---_... ---_. -. -. -_. -_.... ----_.... ----_.... ------.... ----_. -. ------... ------... ------_. --

---_ ..----.-' .------ -... _-- --... ----- -.... -----_ .. _-- -._. -----_. ------_.... ------... ------... ------... ---------_. ---_.. -. -- ----_. ------... ---_. -.. --

--_..-- ------ _. -----_.. ----_.... -----_.. -------'" -------.. ------'" ------... --_. --., -------._. ------.._-- -------_. ------_.. --_. ---... -----_._. ----

.SERVICE MEMO·

.---- -----_.- ------- ... _-- ---.,. ------ --- ----_. ---.- ----- -. ------- --_. --------_. -----------.. ------. -------... ------.. ------ ----... ------... -----_.. --

- ---._- .----- .. _---- -._.. ----- --... ----- -.._------ .. ---_. --_. -------.. -------... ----------------_. ------... ------ ---..---------.... ------. ---_. ----

------. --_ .. ' -------- ... _--_ ..._-----_ .. -._----_ ..._------ .._---_ ...._----_ ... ------. _. -----_. -. -------." ---------_. _. -----. _. _. ---_....._.. ------.

-----_... --------. ---_. --.. -----_." -------_. --------. ------_... -------'-' ---_. --. -- -----_. -' ---------.... _. -------

----- ---_._- ---------._----_.- -----_._---_ .. _._._---_ ...._----_.-- ----_.. _.. ---_.. -. -------_.. ---------------_.... --- ---... -----_. --. _.... -- ---_.

----._------.-----_ .._-------_ .._------_._------_._---_ .. - -----_... -----_. -------_... ---_. ------------------_. --.. -------.. , --- --_.. -... _. ----------.

._--- --_ .. ------ ... _--- --.. __ .----- -'-- ------ .. --- ---- .. ---_... _. -------. --------_. ----- --. --------... --_. -_. -------_. -.. -' -------_.. ------_." -. _.-

._-----_ .. -------- ------_ .. __ ._----- ._------ -----_... ------_.. -----_.. ------_... -----_. ---- ---_... -- ---_.... _. ------_.. ------_.- ... -----_. --_.. ----

-- -._.._-- --.. - -- -'--"'-- ------- --- ------ _._- _...._-------._-- ---'" -----_... ------., ------_..-------_.... --------- -------. ----_. --. _.. ---- ---_... -

. . ,,_. _. -- ---_ _-- _ _- _.. - -.. .......... - _ _.. -- --"'" _ _ -- _ .... _.. - _._- .

---_.- ----- . ----- -- ._-- ------ ---- ----- ------ -----. -----... ------_. _. ----------_. ----------. -------. ------. - .- _ - -.. , - __ _ .

------_. ------- ..._----_.------- ..._-_._. -- ----. -----... ------- -. _. ------. _. ------_.... -----_.. ---------.. ---- -- ..._----- ---- ---_. ------ ... ---.

. ,...
- -. - - - - - - - - -" - - - - - - c - -. - -~ - ..•.- - - •• - - - - - - - - - - • _ _ - • _. •• • _. _. • • _. •• • ••• •••• •• _

------_. ---------... -------.. ---------------_. --------_. ------... ------------.. --------. ----------.. ----------------- -. ---.. ----..-_.. -----_.. ' --- ... -

-- -----. --_.-- -------- ---- .. ----- ----- ------ ----- ------. -------_. ----------_. ---------_.. -------------------- ----. -----. ----- ----- ---- .._--- .. -------.

-_._ .._---- -- ----- --.. -... ---- -.... ---.-. _._-- -.. '- ----- ... ----_.. ----_. -. -----_... -------. -_. ---_. --.. --------..... ----.. ------... -----. ------..-----

.. - ---- ---.,. --- ._--. ----- -.. '-- ----. -----... -----. ------_.. -----_. -- -------_...-------- -_... ------... ------... ------ _.. --... ------ ..._----- .. _- --.

--_ .._----_.-------_ ....._------ ._-----._----_ ... _--_ .. --------. ------... -----_..._.- --_.. -... ----.....------_...-----... ------ ... ----.. ------... ----

- -----_.-._-_ .. __ ._------ .._-_._--_._---_._.- -----_... -----_... ---_.... --------.. --- ----. -----_.... _. ----_. -... -- ----.....---_.....--------_..... ---

.. _._. __ ._-------_._------ --------_ .. _--_._ ..._-------. ----_.. ----_ ---_.. -------'" _. ---_. ---- -------_ -- ----.. , ------ ------_. _. _. _.. -

---- -----_ ... _-_ ..._--_._---_ .. -._--_ ... -------------_.... --_.. --------_.... ------_.. ----_... -------... -------_..... -----_..... _. ----.. -_. --------_..

-'--- ---... ------ _.. _--- --._- -._.- -..... ----- -._-- -.. -. ------... --_.... _. -----_... ----_.. _. ----_. -.. ---------..--_. --------' -------. _... ------" -....

--------_ .._.---_._- .._----_._ .. ------ .._--_._-- .. ------ .. -------.. ----_ ----_ -----_._. -------_ -- ----_. --_.. _. --_ -----_ -------_ _.

------_._--_ .... _--_._-- .. _----_._- ..._------_ .... ------ .. ----.. ----_.... -------.. -_..... ---_... ------_. -_... ------.... --- _. -------... ------_..... ----

.._------ .._---_ .... _--_ .. _- -- ------_._--- .._--_.-. --- ---... ---_..... -_.. _. -----. ----_.... -----. -------. -... --------------_... ----.. -_. --_. --_.... --

No 36•
~I±l*% $JR,::::l- I' " ~ 1m ~ '!iJt m 1iIIl .~RR

Ref No. Parts Code • Name Q'ty Standard Remarks

~;/1 777::'~ COMP
36-38 1434-511-2000-0 • LINK BRACKET COMP, I *

" 11' ,*JV~

36-39 V20126-120250 -BOLT 4 MI2 x 25 *S • W
36-40 V40116-001Z00 • WASHER, spring 4 MI2 *

.



'Ii ~
Remarks

No.37

128

1IIi 1\1; III
For repair

*
*

*

*

*

*

6 x 100jf;i)i!f'

12 x 14

13 x 17

450~ID

17 x 19

150

19 x22

100cc

8 XI0

#200
IBOcc

12V.25/25W]

12V-ZOW

5A

~.l!. m
Standard

2

2

1~ ~
Q'ty

1::='._.;(

FUSE

I-v-5 1::,;1"1" ABBY
TRAILER HITCH ASS'Y

1::" Y (22X214) COMP
• PIN (22 X 214) COMPo

22.".-k ......1"- e;.-
• PIN. hair

I-v-7 ey
• PIN. trailer

9Y!J I::"Y(;}'1) ABBY
• LINK PIN (LARGE) ASS'Y

1::" Y (19X214) COMP
• PIN (19 x214) COMPo

.. .; k 7"
BULB
.. , k 7"

BULB

¥::- 7 ~ ;J.Aj- (19)

SPANNER (19), box
;. 1Jif, V;-'7'"

WRENCH
/:;1-\"
PLIERS
/7::r.. it-i/""'I'?i.I
DRIVER
:fI.iJ""'I'T} v
DRIVER
A .. ~ T
SPANNER
A ..~ T
SPANNER
A .. ~ T
SPANNER
A .. ~ T
SPANNER
j'"9-A #;.-7
PUMP. grease
77"5"!Ti/
OILER
iJ'g"J;:f
FUNNEL

cRR

:;J "Jj'" 7"!J a

BAG. tool

Name

1427- 906-00 10-0

$R"l.:::J - f
Parts Code

1401-906":0050-0

V94515-061000

V92055-080100

V9411S-0blOOO

V93615-001500

1427-921-0000-0

1427-621-0180-0

1341- 906-00 10-0

1402- 921- 0010-0

1427 - 621- 0 150-0

1402-502-0110-0

1427-921-2200-0

1411- 621-0050-0

V92055-120140

1427-906-0020-0

V92055-190220

1421- 906-0020-0

V92055-130170

3560-702-0010-0

1427-921-2100-0

3750-412-0030-0

37-17

37-13

37-16

37 - 18

37-11

37-15

37-20

37- 9

37-14

37- B

37-10

37-12

37- 3

37- 1

37- 5

37- 2

37- 7

37- 4

37-21

37- 6

37-22

37-19

~1±l:Jl!:.J}

Ref No.

13

of
16

8 221a
17

111 ;;:)

r 4 •15--Q

19 19

No. 37 J:Jt&ry'r v-:-?e'1TOO1*
Fig. 37 TOOLS AND TRAiLER HITCH SYSTEM,

4·---<P

5i---eY

127


